
INFORMATION FOR AUTHORS / SUBMISSION PROCESS 
The manuscript submission process is broken into a series of five 
screens that gather detailed information about your manuscript and 
allow you to upload the pertinent files. The sequence of screens are 
as follows: 

1. A long form asking for author information, title, abstract, and 
file quantities. 

2. A screen asking for the actual file locations on your computer 
(via an open file dialog). After completing this screen, your files 
will be uploaded to our server. 

3. A screen requesting the order files should appear in the system-
generated merged PDF. 

4. A completion screen that will provide you with a specific 
manuscript number for your manuscript. 

5. An approval screen that will allow you to verify that your 
manuscript was uploaded and converted correctly. You are 
allowed to replace and delete files, as well as withdraw the 
manuscript, on this page. 

Before submitting a manuscript, please gather the 
following information: 

• All Authors 

° First Names, Middle Names/Initials, Last Names 

° Institutions 

° Departments 

° Phone and Fax Numbers 

° Street Addresses 

° E-mail Addresses 

• Title and Running Title (you may copy and paste these from your 
manuscript) 

• Abstract (you may copy and paste this from your manuscript) 

• Key words 

• Manuscript files in Word, WordPerfect, or Text formats 

• Figures/Images in TIF, EPS, PDF, or JPG formats 

• Tables in XLS or DOC formats 

Please Note: 

A title page should identify the title of the article, authors, name of 
institution(s) from which the work originated and the address, 
telephone and fax numbers of the corresponding author. Pages of 
text should be numbered consecutively. All manuscripts must be 
double spaced throughout including references and legends for 
illustrations. 

Kind of figure/File mode/Ideal resolution/ 
Minimum resolution 

Line Bitmap 1200 ppi(ideal) 600ppi(min) 

Color photo CMYK 350 ppi(ideal) 200ppi(min) 

B/W halftone (black and white photo) Grayscale 
350 ppi(ideal) 200 ppi(min) 

Line/halftone combination Grayscale 
600 ppi(ideal) 200 ppi(min) 

Uniform Requirements for Manuscripts Submitted to 
Biomedical Journals: Writing and Editing for 

Biomedical Publication International Committee of 
Medical Journal Editors 

For detailed instructions regarding style and layout refer to 
"Uniform requirements for manuscripts submitted to biomedical 
journals". Copies of this document may be obtained on the website 
http://www.icmje.org. Articles should be submitted under 
conventional headings of introduction, methods and materials, 
results, discussion, but other headings will be considered if more 
suitable and papers should be double-spaced. For Uniform 
Requirements for Sample References go to 
http://www.nlm.nih.gov/bsd/uniform_requirements.html. 

After the manuscript is submitted, you will be asked to select the 
order you would like the files to be displayed in a merged PDF file 
that the system will create for you. Next, you will be directed to a 
page that will allow you to review your converted manuscript. If the 
conversion is not correct, you can replace or delete your manuscript 
files as necessary. You may also add additional files at this time. 
After you have reviewed the converted files, you will need to click 
on "Approve Converted Files." This link will have a red arrow next 
to it. Throughout the system, red arrows reflect pending action 
items that you should address. 

Cover Letter 
A cover letter is required and must state that the manuscript: has not 
been published elsewhere, except in abstract form and is not under 
simultaneous consideration by another journal. Once a decision is 
made by the Editor on your manuscript, the Journal office will send 
you an Author Release form and a Conflict of Interest form if your 
manuscript has been accepted for revision. 

Abstracts 
Original Articles should be accompanied by an abstract of 250 
words or less on a separate page, in either English or French. The 
Journal will provide translation to the other language if required. 
Abstracts should consist of four paragraphs headed: Background (or 
Objective), Methods, Results and Conclusions. 

Acronyms 
Journal standards state that a sentence must not start with an 
acronym. Also please define any undefined acronyms in your 
manuscript in a list as well as inserting the definition with its 
acronym where it is first used in the text. If the word is not used a 
minimum of 3 times throughout the manuscript, an acronym will 
not be necessary as the long form will be used. 

Acknowledgements 
Acknowledgements, including recognition of financial support, 
should be typed on a separate page at the end of the text. The SI 
system (systeme international d'unit&) should be used in reporting 
all laboratory data, even if originally reported in another system. 
Temperatures are reported in degrees Celsius. English language text 
may use either British or American spelling, but should be 
consistent throughout. 

References 
References should be numbered in the order of their citation in the 
text. Those cited only in tables and legends for illustrations are 
numbered according to the sequence established by the first 
identification in the text of a particular table or illustration. 
Titles of journals should be abbreviated according to the style used 
in Index Medicus. References should list the names of up to six 
authors; if there are more, cite the first SIX, then et al. 

Provide the full title, year of publication, volume number and 
inclusive pagination for journal articles. Do not reference 
unpublished or "submitted" papers; these can be mentioned in the 
body of the text. 
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INFORMATION FOR AUTHORS / SUBMISSION PROCESS 
(continued) 

Avoid "personal communications" and, if necessary, include them 
in the body of the text, not among the references. Reference 
citations should not include unpublished presentations or other 
non-accessible material. Books or chapter references should also 
include the place of publication and the name of the publisher. 

For Reference Guidelines 
www.nlm.nih.gov/bsd/uniform_requirements.html 

Examples of correct forms of reference-
Journals 
1. Rose ME, Huerbin MB, Melick J, Marion DW, Palmer AM, 
Schiding JK, et al. Regulation of interstitial excitatory amino acid 
concentrations after cortical contusion injury. Brain Res. 
2002;935(l-2):40-6. 

Chapter in a book 
Meltzer PS, Kallioniemi A, Trent JM. Chromosome alterations in 
human solid tumors. In: Vogelstein B, Kinzler KW, editors. The 
genetic basis of human cancer. New York: McGraw-Hill; 2002. 
p. 93-113. 

Tables 
Type tables double-spaced on pages separate from the text. Provide 
a table number and title for each. Particular care should be taken in 
the preparation of tables to ensure that the data are presented 
clearly and concisely. Each column should have a short or 
abbreviated heading. Place explanatory matter in footnotes, not in 
the heading. Do not submit tables as photographs. 

Review Articles 
Review articles on selected topics are also published. They are 
usually invited, but unsolicited reviews will be considered. Review 
articles should be accompanied by an unstructured abstract of 150 
words or less. 

Brief Communications (Case Reports) 
Brief Communications articles to the Editor are published on 
various topics. The articles should be limited to approximately six 
double-spaced manuscript pages (2-3 Journal pages) and may 
include illustrations and tables. 

Editor Correspondence 
Correspondence to the Editor concerning matters arising in recent 
articles are welcome. Correspondence should be limited to two 
double-spaced pages and may include one illustration and a 
maximum of four references. 

Neuroimaging Highlights 
Neuroimaging Highlights are selected by the Editor-in-Chief and 
Neuroimaging Highlight editors on the basis of two factors. The 
first is high quality "state of the art" imaging of a novel and 
uncommon (or common with an uncommon twist) neurological or 
neurosurgical disorder. The second factor is the clinical novelty of 
the case. 

Neuroimaging Highlights require a figure of several panels that 
clearly outlines all features of the relevant imaging. For example, 
for MR images this may require different cuts and sequences, etc. 
Combining more than one imaging modality strengthens the 
report. The report may also benefit from a single additional panel 
in a figure if it is directly relevant, e.g. a pathological image or 
patient image. The text should include a very brief discussion of 
the case history confined to the relevant history, pertinent 
abnormal findings, and clinical course with outcome. An 
additional one to two paragraphs should briefly describe the 
neuroimaging panels present, and very briefly review relevant 

aspects of the literature. Overall, the Neuroimaging Highlight 
should be 500 words or less, with no more than 10 references. 
Images should be of the highest quality, submitted electronically as 
a tiff or jpeg file at a minimum of 300 dpi and at a size large 
enough for the printed journal (i.e. not less than 2" wide). 

Reflections 
As witnesses to and participants in the most poignant of human 
dramas and ethical dilemmas, we invite essays, poems or stories 
for our new Reflections section from students, residents and 
"veteran" clinicians. Clinicians and students are often so 
preoccupied with workloads and committments that the human 
aspects are often insufficiently appreciated. Please send us your 
reflections in 1500 words or less. 

Permissions and Releases 
Any non-original material (quotations, tables, figures) must be 
accompanied by written permission from the author and the 
copyright owner to reproduce the material in the Journal. 
Photographs of recognizable persons must be accompanied by a 
signed release from the legal guardian or patient authorizing 
publication. 

Conflict of Interest 
Authors who have non-scientific or non-academic gain, whether it 
be financial or other, from publishing their article are responsible 
for declaring it to the Editor. Any financial interest, research grant, 
material support, or consulting fee associated with the contents of 
the manuscript must be declared to the Editor. These guidelines 
apply to each author and their immediate families. Conflicts of 
interest are not necessarily wrong, nor do they necessarily change 
the scientific validity of research or opinion, but the Journal and 
readers should be aware of the conflict. If the Editor considers the 
conflict to compromise the validity of the paper, it will not be 
accepted for publication. 

Authors, editorial staff and reviewers are asked to declare any 
relationship that would be considered as a conflict of interest 
whether or not they believe that a conflict actually exists. 
Information that the Journal receives about conflict or potential 
conflict will be kept confidential unless the Editor or Associate 
Editor considers it to be important to readers. Such conflicts will 
be published in the author credits or as a footnote to the paper, with 
knowledge of the authors. 

Getting Help 
If you need additional help, you can click on the help signs spread 
throughout the system. A help dialog will pop up with context-
sensitive help. 

Manuscript Status 
After you approve your manuscript, you are finished with the 
submission process. You can access the status of your manuscript 
at any time via: 
1. Logging into the system with your password. 
2. Clicking on the link represented by your manuscript tracking 

number and abbreviated title. 
3. Clicking on the "Check Status" link at the bottom of the 

displayed page. This procedure will display detailed tracking 
information about where your manuscript is in the 
submission/peer-review process. 

Starting 
The manuscript submission process starts by pressing the "Submit 
Manuscript" link on your "Home" page (www.cjns.org). Please 
make sure you have gathered all the required manuscript 
information listed above BEFORE starting the submission process. 
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ACADEMIC NEURO-ONCOLOGY NEUROSURGEON 
UNIVERSITY OF 

CALGARY 

The Department of Clinical Neurosciences, in partnership with the Hotchkiss Brain Institute and the Southern Alberta Cancer Research Institute 
of the University of Calgary, and Alberta Health Services invite applications for a full-time academic position as a clinician-scientist at the level 
of Assistant Professor or higher.The successful candidate will be a neurosurgeon with clinical and research training and/or sub-specialized 
expertise in surgical neuro-oncology.The position offers an extraordinary opportunity to collaborate with an excellent clinical and research 
neuro-oncology program in a multidisciplinary scholarly environment. Duties will include teaching, patient care and trainee supervision and time 
for research will be protected. 

The Division of Neurosurgery provides approximately 1.8 million residents of Southern Alberta with care. Excellent facilities for clinical 
neuroscience supported by state-of-the-art clinical, ICU and experimental imaging facilities provide an environment conducive to leading-
edge research. 

Qualifications include an MD, specialist certification in neurosurgery and eligibility for licensure in the Province of Alberta. Research training 
in neuro-oncology and demonstrated commitment to research are key considerations. Desired areas include, but are not restricted to, expertise 
in neuro-oncology, neuro-endoscopy, radiosurgery and skull base anatomy.The ability to establish an independent research program, as 
demonstrated by a portfolio of significant scholarly work, is also required. Salary support and start-up funding will be available through 
successful application to the Alberta Heritage Foundation for Medical Research (AIV1FIV1R) and/or the Canadian Institutes of Health Research 
(CIHR) and support through an Alternative Relationship Plan in Neurosurgery supported by Alberta Health and Wellness, Alberta Health 
Services (Calgary Region) and the Faculty of Medicine. 

Calgary is a vibrant multicultural city located near the Rocky Mountains, Banff National Park and Lake Louise. 

Please forward a curriculum vitae, statement of research interests and the names of three referees by September 30, 2009 to: 

Dr. Rajiv Midha 
Division of Neurosurgery In accordance with Canadian immigration 
Department of Clinical Neurosciences requirements, priority will he given to Canadian 
Foothills Medical Centre citizens and permanent residents of Canada. The 
1403 - 29 Street N.W. ^ ^ ^ ^ University of Calgary respects, appreciates and 
Calgary, AB T2N 2T9 Canada _ ^ ^ f ^ ^ encourages talent and diversity. 

www.ucalgary.ca 

https://doi.org/10.1017/S0317167100117779 Published online by Cambridge University Press

mailto:soren@kingmedical.com
http://www.kingmedical.com
http://www.ucalgary.ca
https://doi.org/10.1017/S0317167100117779


CALENDAR OF EVENTS 

August 30-September 4, 2009 
Boston, Massachusetts, USA 

XIV Congress of the World Federation of 
Neurosurgical Societies (WFNS) 
For more information or to register, please visit 

www.AANS.org/wfns2009 or email wfns2009@aans.org 

September 11, 2009 
Toronto, Ontario 

The Science and Practice of Effective Pain 
Management 

For additional information: Website: www.capda.ca 
Email:maureen@capda.ca 

September 11-12, 2009 
Toronto, Ontario 

10th Annual Interventional Neuroradiology 
Symposium 

For additional information: Website: www.cme.utoronto.ca 
Email: info-MIM0904@cmetoronto.ca 

September 12-15, 2009 
Florence, Italy 

13th Congress of The European 
Federation of Neurological Societies 

For additional information, please visit our web-site: 
www.efns.org/efns2009 or e-mail florence2009@efns.org. 

September 16-19, 2009 
Maastricht, the Netherlands 

9th Congress of the European Association 
of NeuroOncology 

For additional information: Website: www.eano.eu 

October 1 - 3, 2009 
Toronto, Ontario 

5th Canadian Conference on Dementia 
For more information please visit our site: www.ccd2009.ca/ 

October 8-11, 2009 
Prague, The Czech Republic 

3rd World Congress on Controversies in 
Neurology (CONy) 

For more information please visit our site: 
comtecmed.com/cony/2009/ 

October 9-10, 2009 
Zenith of Rouen, France 

1st European Congress on Environmental 
Pathologies 

For more information please visit our site: www.ecep2009.eu 

October 15-16, 2009 
Valencia, Spain 

International Symposium on 
Neurorehabilitation. 

From Basics to Future. 
For information about our Congress, please go to our website: 

www.neurorehabilitationvalencia.es. 

October 17, 2009 
Toronto, Ontario 

International Next Generation Eye Surgery, 
Device and Drug Delivery Symposium 

For more information visit our website: 
http://events.cmetoronto.ca/website/index/OPT0906 

October 19-23, 2009 
Gauteng, South Africa 

2nd Paediatric Neuropsychology 
Symposium 

For information on the speakers and the full programme please 
visit the website: www.tegmentum.co.za 

June 8-11, 2010 
Quebec City, Quebec 

45th Annual Congress of the Canadian 
Neurological Sciences Federation 

For more information visit our website: 
http://www.cnsfederation.org 
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30 mg and 60 mg Delayed-release Capsules 

Prescribing Summary 

I H I Patient Selection Criteria 

Analgesic 
INDICATIONS 

CYMBALTA" (duloxetine hydrochloride) is indicated for (he management of neuropathic pain 
associated with diabetic peripheral neuropathy (DPN). 

CONTRAINDICATIONS 

CYMBALTA" is contraindicated in patients with a known hypersensitivity to the drug or the other 
components of Ihe product. 

Monoamine Oxidase Inhibitors (MAOIs) 
CYMBALTA" should no! be used concomitantly with a monoamine oxidase inhibitor (MAOI), 
including linezolid, an antibiotic which is a non-selective reversible MAOI or within at least 
14 days of discontinuing treatment with an MAOI. Based on the half-life of duloxetine, at least 
5 days should be allowed after stopping CYMBALTA" before starting an MAOI. 

Hepatic Impairment 
CYMBALTA" is contraindicated in patients with any liver disease resulting in hepatic impairment. 

Uncontrolled Narrow-angle Glaucoma 
In clinical trials, CYMBALTA* was associated with an increased risk of mydriasis; therefore, its 
use should be avoided in patients with uncontrolled narrow-angle glaucoma. 

Severe Renal Impairment 
CYMBALTA* is contraindicated in patients with severe renal impairment (i.e. creatinine clearance 
<30 mL/min) or end-stage renal disease. 

Thioridazine 
Concomitant use of CYMBALTA" and thioridazine is contraindicated. 

CYP1A2 Inhibitors 
CYMBALTA" should not be used concomitantly with potent CYP1A2 inhibitors (e.g. fluvoxamine) 
and some quinolone antibiotics (e.g. ciprofloxacin or enoxacine). 
USE IN SPECIAL POPULATIONS 
Use in Pregnant Women: 
Safe use of CYMBALTA* during pregnancy has not been established. Therefore, CYMBALTA" 
should not be administered to pregnant women or those intending to become pregnant, unless, 
in the opinion of the treating physician, the expected benefits to the patient markedly outweigh 
the possible hazards to the fetus. 
When treating a pregnant woman with CYMBALTA' during the third trimester, the physician 
should carefully consider the potential risks and benefits of treatment. There are no adequate and 
well-controlled studies in pregnant women. In animal reproductive studies, duloxetine has been 
shown to have adverse effects on embryo/fetal and post-natal development. Because animal 
reproduction studies are not always predictive of human response, this drug should be used 
during pregnancy only if the potential benefit justifies the potential risk to the fetus. Patients 
should be advised to notify their physician if they become pregnant or intend to become pregnant 
during therapy. 

The effect of duloxetine on labour and delivery in humans is unknown. However, because of 
the possibility that duloxetine and/or its metabolites may have adverse effects on the newborn, 
duloxetine should be used during labour and delivery only if the potential benefit justifies the 
potential risk to the fetus. 
Use in Nursing Women: 
Duloxetine is excreted into the milk of lactating women. The estimated daily infant dose on a 
mg/kg basis is approximately 0.14% of the maternal dose. Because the safety of duloxetine in 
infants is not known, nursing while on CYMBALTA" is not recommended. Patients should be 
advised to notify their physician if they are breast-feeding. 
Use in Pediatrics (<18 years of age): 
The safety and efficacy of CYMBALTA* in pediatric patients (<18 years of age) have not been 
established and its use in this patient population is not indicated. 

Use in Geriatrics ( 6 5 years of age): 
Of the 1429 CYMBALTA" -treated patients in the DPN studies, 31.9% (456) were 65 years of age 
or over. No overall differences in safety or effectiveness were observed between these subjects 
and younger subjects, and other reported clinical experience has not identified differences 
in responses between the elderly and younger patients, but greater sensitivity of some older 
individuals cannot be ruled out. 

Use in Patients with Substantial Alcohol Use: 
Use of CYMBALTA" in patients who consume substantial amounts of alcohol may be associated with 
severe liver injury. Isolated cases of liver failure, including fatal cases, have been reported. CYMBALTA" 
should only be used in exceptional circumstances and with extreme caution in these patients. 

Safety Information 

WARNINGS AND PRECAUTIONS 

Potential Association with Behavioural and Emotional Changes, Including Self-Harm 

Recent analyses of pediatric placebo-controlled clinical trial safety databases from selective 
serotonin reuptake inhibitors (SSRIs) and other newer antidepressants suggest that use of 
these drugs in patients under the age of 18 may be associated with behavioural and emotional 
changes, including an increased risk of suicidal ideation and behaviour over that of placebo. 
The small denominators in the clinical trial database, as well as the variability in placebo 
rates, preclude reliable conclusions on the relative safety profiles among these drugs. 

There are clinical trial and post-marketing reports with SSRIs and other newer 
antidepressants, in both pediatrics and adults, of severe agitation-type adverse events 
coupled with self-harm or harm to others. The agitation-type events include: akathisia, 
agitation, dlsinhibition, emotional lability, hostility, aggression, and depersonalization. 
In some cases, the events occurred within several weeks of starting treatment. 

Rigorous clinical monitoring for suicidal ideation or other indicators of potential for 
suicidal behaviour is advised in patients of all ages. This includes monitoring for 
agitation-type emotional and behavioural changes. 

Discontinuation Symptoms 
Patients currently taking SSRIs or newer antidepressants should NOT be discontinued 
abruptly due to risk of discontinuation symptoms. At the time that a medical decision is 
made to discontinue an SSRI or other newer antidepressant drug, a gradual reduction 
in the dose rather than an abrupt cessation is recommended. 

Monoamine Oxidase Inhibitors (MAOI): 
The effects of combined use of CYMBALTA" and MAOIs have not been evaluated in humans or 
animals. Because CYMBALTA" is an inhibitor of both serotonin and norepinepherine reuptake, it 
is recommended that CYMBALTA" not be used in combination with a MAOI (including linezolid, 
an antibiotic which is a non-selective reversible MAOI), or within at least 14 days of discontinuing 
treatment with a MAOI. Based on the half-life of duloxetine, at least 5 days should be allowed after 
stopping CYMBALTA" before starting a MAOI. 

Hepatic Impairment: 
Patients with clinically evident hepatic impairment have decreased duloxetine metabolism 
and elimination. CYMBALTA" is contraindicated in patients with any liver disease resulting 
in hepatic impairment. 

Hepatotoxicity: 
CYMBALTA" increases the risk of elevation of serum aminotransferase levels. In clinical trials, 
the median time to detection of the aminotransferase elevation was about two months. In these 
patients, these were usually transient and self-limiting with continued use, or resolved upon 
discontinuation of CYMBALTA". (SEE POST-MARKET ADVERSE DRUG REACTIONS) 

CYMBALTA- should be used with caution in patients treated with other drugs associated with 
hepatic injury. Because it is possible that duloxetine and alcohol may interact to cause liver injury 
or that duloxetine may aggravate pre-existing liver disease, CYMBALTA" should not ordinarily be 
prescribed to patients with substantial alcohol use. 

Physicians should be aware of the signs and symptoms of liver damage (e.g. pruritus, dark urine, 
jaundice, right upper quadrant tenderness, or unexplained "flu-like" symptoms) and should 
investigate such symptoms promptly. CYMBALTA" should be discontinued and should not be 
restarted in patients with jaundice. 

Controlled Narrow-angle Glaucoma: 
In clinical trials, CYMBALTA" was associated with an increased risk of mydriasis; therefore it 
should be used cautiously in patients with controlled narrow-angle glaucoma. 

Thioridazine: 
Thioridazine administration alone produces prolongation of the QTc interval, which is associated 
with serious ventricular arrhythmias, such as torsades de pointes-type arrhythmias, and sudden 
death. This effect appears to be dose-related. CYMBALTA" is a moderate inhibitor of CYP2D6 and 
increases the AUC and Cmax of drugs metabolized by CYP2D6. CYMBALTA" should not be used 
in combination with thioridazine. 
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Inhibitors of CYP1A2: 
Because CYP1A2 is involved in duloxetine metabolism, the potential exists for increased 
concentrations of duloxetine when co-administered with a CYP1A2 inhibitor. CYMBALTA® should 
not be used concomitantly with potent CYP1A2 inhibitors (e.g. fluvoxamine) and some quinolone 
antibiotics (e.g. ciprofloxacin or enoxacine). 

Sucrose: 
CYMBALTA" capsules contain sucrose. Patients with rare hereditary problems of fructose intolerance, 
glucose-galactose malabsorption or sucrose-isomaltase insufficiency should not take this medicine. 

Cardiovascular: 

Blood Pressure and Heart Rate 
CYMBALTA® has been associated with an increase in blood pressure and clinically significant 
hypertension in some patients. This may be due to the noradrenergic effect of duloxetine. (SEE 
POST-MARKET ADVERSE DRUG REACTIONS IN SUPPLEMENTAL PRODUCT INFORMATION) 

Blood pressure and heart rate should be evaluated prior to initiating treatment and periodically 
measured throughout treatment, especially in patients with known hypertension and/or other 
cardiac disease. CYMBALTA® should be used with caution in patients whose conditions could be 
compromised by an increased heart rate or by an increase in blood pressure. Caution should also 
be exercised when CYMBALTA® is used with drugs that may impair its metabolism. For patients 
who experience a sustained increase in blood pressure while receiving CYMBALTA9 either dose 
reduction or gradual discontinuation should be considered. 
Electrocardiogram Changes 
CYMBALTA® has not been systematically evaluated in patients with a recent history of myocardial 
infarction or unstable heart disease. Patients with these diagnoses were generally excluded from 
clinical studies during the product's pre-marketing testing. 

In DPN placebo-controlled clinical trials, CYMBALTA®-treated patients did not develop abnormal 
ECGs at a rate different from that in placebo-treated patients. 

Concomitant Illness: 
Clinical experience with CYMBALTA® in patients with concomitant systemic illnesses is limited. 
Caution is advisable when using CYMBALTA® in patients with diseases or conditions that produce 
altered metabolism or hemodynamic responses (e.g. caution should be exercised in using 
CYMBALTA® in patients with conditions that slow gastric emptying). 

Dependence: 
Dependence Liability 
In animal studies, duloxetine did not demonstrate stimulant or barbiturate-like (depressant) 
abuse potential. 

While CYMBALTA® has not been systematically studied in humans for its potential for abuse, 
there was no indication of drug-seeking behaviour in the clinical trials. However, physicians 
should carefully evaluate patients for a history of drug abuse and follow such patients closely, 
observing them for signs of misuse or abuse of CYMBALTA9 (e.g. development of tolerance, 
incrementation of dose, drug-seeking behaviour). 

Discontinuation of Treatment: 
Discontinuation symptoms have been systematically evaluated in patients taking CYMBALTA®. 
Following abrupt or tapered discontinuation in placebo-controlled clinical trials, the following 
symptoms occurred at a rate greater than or equal to 1% and at a significantly higher rate in 
CYMBALTA®-treated patients compared with those discontinuing from placebo: dizziness, 
nausea, headache, paresthesia, vomiting, irritability, nightmare, fatigue, insomnia, diarrhea, 
anxiety, hyperhidrosis, and vertigo. 

Patients should be monitored for these symptoms when discontinuing treatment with CYMBALTA®. 
A gradual reduction in the dose rather than abrupt cessation is recommended whenever possible. 
If intolerable symptoms occur following a decrease in the dose or upon discontinuation of 
treatment, dose titration should be managed on the basis of the patient's clinical response. 

Endocrine: 

Glucose Regulation 
In DPN trials, CYMBALTA® treatment worsened glycemic control in some diabetic patients. In 
three clinical trials of CYMBALTA® for the management of pain associated with DPN, the mean 
duration of diabetes was approximately 12 years, the mean baseline fasting blood glucose was 
9.8 mmol/L (176 mg/dL), and the mean baseline hemoglobin A1c (HbA1c) was 7.8%. In the 
12-week acute treatment phase of these studies, CYMBALTA® was associated with a small 
increase in mean fasting blood glucose as compared to placebo. In the extension phase of these 
studies, which lasted up to 52 weeks, mean fasting blood glucose increased by 0.67 mmol/L 
(12 mg/dL) in the CYMBALTA® group and decreased by 0.64 mmol/L (11.5 mg/dL) in the 
routine care group, which was statistically significantly different. HbA1 c increased by 0.5% in the 
CYMBALTA" group and by 0.2% in the routine care groups. 

Hematologic: 

Abnormal Bleeding 
There have been reports of bleeding abnormalities with selective serotonin reuptake inhibitors 
(SSRIs) and serotonin/norepinepherine reuptake inhibitors (SNRIs), including very rare cases of 

ecchymoses and gastrointestinal bleeding reported with CYMBALTA®. While a causal relationship 
to CYMBALTA® has not been established, impaired platelet aggregation may result from platelet 
serotonin depletion and contribute to such occurrences. Skin and other mucous membrane 
bleedings have been reported following treatment with CYMBALTA®. Caution is advised in 
patients taking anticoagulants (e.g. warfarin) and/or medicinal products known to affect platelet 
function (e.g. nonsteroidal anti-inflammatories and ASA), and in patients with known tendency for 
bleeding or those with predisposing conditions. 

Neurologic: 

Seizures 
CYMBALTA® has not been systematically evaluated in patients with a seizure disorder. As with 
other CNS active drugs, CYMBALTA® should be used with caution in patients with a history of 
a seizure disorder. 

Serotonin Syndrome/Neuroleptic Malignant Syndrome: 
On rare occasions serotonin syndrome or neuroleptic malignant syndrome-like events have 
occurred in association with treatment with SSRIs, particularly when given in combination with 
other serotonergic and/or neuroleptic drugs. As these syndromes may result in potentially life-
threatening conditions, treatment with CYMBALTA® should be discontinued if such events occur 
and supportive symptomatic treatment should be initiated. CYMBALTA® should not be used in 
combination with MAOIs (including linezolid, an antibiotic which is a non-selective reversible 
MAOI) or serotonin-precursors (such as L-tryptophan, oxitriptan) and should be used with caution 
in combination with other serotonergic drugs (e.g. triptans, certain tricyclic antidepressants, 
lithium, tramadol, St. John's Wort) due to the risk of serotonergic syndrome. 

Triptans (5HT1 Agonists) 
Cases of life-threatening serotonin syndrome have been reported during combined use of selective 
serotonin reuptake inhibitors (SSRIs)/serotonin norepinepherine reuptake inhibitors (SNRIs) and 
triptans. If concomitant treatment with CYMBALTA® and a triptan is clinically warranted, careful 
observation of the patient is advised, particularly during treatment initiation and dose increases. 
Effects on the Ability to Drive and Use Machines: 
CYMBALTA® may be associated with undesirable effects such as sedation and dizziness. Patients 
should be cautioned about operating hazardous machinery, including automobiles, until they are 
reasonably certain that CYMBALTA® therapy does not affect their ability to engage in such activities. 

Psychiatric: 

Suicide 
As with other drugs with similar pharmacological action (e.g. SSRIs or SNRIs), isolated cases of 
suicidal ideation and suicidal behaviours have been reported during CYMBALTA® therapy or early 
after treatment discontinuation. 

Close supervision of high-risk patients should accompany initial drug therapy. Prescriptions 
should be written for the smallest quantity consistent with good patient management, in order 
to reduce the risk of overdose. Physicians should encourage patients to report any distressing 
thoughts or feelings at any time. 

Activation of Mania/Hypomania 
As with similar CNS active drugs, CYMBALTA® should be used cautiously in patients with a 
history of mania. 

The decision to initiate symptomatic treatment of depression should be made only after patients 
have been adequately assessed to determine if they are at risk for bipolar disorder. 

Renal: 
Increased plasma concentration of duloxetine occurs in patients with end-stage renal disease 
(requiring dialysis). Thus, CYMBALTA® is not recommended for patients with end-stage renal 
disease or severe renal impairment. 

Adverse Reactions (see full listing) 
CYMBALTA® has been evaluated for safety in 1429 patients with neuropathic pain associated with 
DPN representing 894.13 patient-years of exposure. Among these 1429 CYMBALTA®-treated 
patients, 800 patients participated in three 12- to 13-week, placebo-controlled trials at doses 
ranging from 20 to 120 mg/day. An additional 449 patients were enrolled in an open-label safety 
study using 120 mg/day for a duration of 6 months (87 patients continued on to an open-label 
extension phase for an additional 24 weeks). Another 57 patients, originally treated with placebo, 
were exposed to CYMBALTA® for up to 12 months at 60 mg twice daily in an extension phase. 
Among these 1429 patients, 881 had >6 months of exposure to CYMBALTA®, and 515 had greater 
than 12 months of exposure. 

Approximately 12% of the 800 patients who received CYMBALTA® in the DPN placebo-controlled 
trials discontinued treatment due to an adverse event, compared with 5% of the 339 patients receiving 
placebo. Nausea (CYMBALTA® 3.0%, placebo 0.3%), dizziness (CYMBALTA® 1.1%, placebo 0.3%), 
and somnolence (CYMBALTA® 1.2%, placebo 0%) were the common adverse events reported as 
reasons for discontinuation and considered to be drug-related (i.e. discontinuation occurring in at 
least 1 % of the CYMBALTA®-treated patients and at a rate of at least twice that of placebo). 
The most commonly observed adverse events in CYMBALTA®-treated DPN patients (incidence of 
5% or greater and at least twice the incidence in placebo patients) were: nausea, constipation, dry 
mouth, vomiting, fatigue, decreased appetite, somnolence, erectile dysfunction, and hyperhidrosis. 
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Post-market Adverse Drug Reactions 
Post-marketing surveillance has identilied reports ot hepatic injury, including hepatocellular, pure 
cholestatic and mixed injury ranging from mild elevations in laboratory values to more severe clinical 
signs and symptoms of liver injury. Isolated cases ot liver failure, including fatal cases, have been 
reported. Most of these cases have been reported in patients with past or current medical and other 
risk factors for liver injury, including alcohol abuse, hepatitis, or exposure to drugs with known adverse 
effects on the liver and it is unclear to what extent duloxetine may have played a contribuling role. 

Adverse events reported rarely ( < 0 . 1 % and >0.01%) include: hematochezia, hallucinations, 
urinary retention and rash. Hyperglycemia has been reported very rarely < -<0.01%) especially in 
diabetic palienls. A causal relationship between CYMBALTA" and the emergence of these events 
has nol been clearly established. (SEE SUPPLEMENTAL PRODUCT INFORMATION) 

Drug Interactions: 

Potential for Other Drugs to Affect Duloxetine 
Both CYP1A2 and CYP2D6 are responsible lor duloxetine metabolism. 

Inhibitors of CYP1A2: 
CYMBALTA" should not be used concomitantly with potent CYP1A2 inhibitors (e.g. fluvoxamine) 
and some quinolone antibiotics (e.g. ciprofloxacin and enoxacine). 

Inhibitors of CYP2D6: 
Because CYP2D6 is involved in duloxetine metabolism, concomitant use of duloxetine with potent 
inhibitors of CYP2D6 would be expected to, and does, result in higher concentrations (on average 60%) 
of duloxetine. Caution is advised if administering CYMBALTA" with inhibitors of CYP2D6 (e.g. SSRIs). 

Potential for Duloxetine to Affect Other Drugs 

Drugs Metabolized by CYP2D6: 
Caution should be used if duloxetine is co-administered with medications that are predominately 
metabolized by the CYP2D6 system and which have a narrow therapeutic index such as 
antiarrhythmics (e.g. flecainide and encainide). 

Drugs Metabolized by CYP1A2: 
Duloxetine has been shown to be a potential inhibitor of the CYP1A2 isoform in in vilro studies. 
CYMBALTA" is unlikely to have a clinically significant effect on the metabolism of CYP1A2 substrates. 

Drugs Highly Bound to Plasma Protein: 
Duloxetine is highly bound to plasma proteins (>90%). Therefore, administration of CYMBALTA" 
to a patient taking another drug that is highly protein bound may cause increased free 
concentrations of either drug. 
CNS Drugs: 

Caution isadvised when CYMBALTA" is taken in combination with other centrally acting drugs and 
substances, especially those with a similar mechanism of action, including alcohol. Concomitant 
use of other drugs with serotonergic activity (e.g. SNRIs, SSRIs, triptans, or tramadol) may result 
in serotonin syndrome. 

Serotonergic Drugs: 
Based on the mechanism of action of duloxetine and the potential lor serotonin syndrome, caution 
is advised when CYMBALTA" is co-administered with other drugs or agents that may affect the 
serotonergic neurotransmitter systems, such as tryptophan, triptans, serotonin reuptake inhibitors, 
lithium, tramadol, or St. John's Wort. 

Triptans (5HT1 agonists): 
Cases of lite-threatening serotonin syndrome have been reported during combined use of selective 
serotonin reuptake inhibitors (SSRIs)/serotonin norepinephrine reuptake inhibitors (SNRIs) and 
triplans. If concomitant treatment with CYMBALTA" and a triptan is clinically warranted, careful 
observation of the patient is advised, particularly during treatment initiation and dose increases. 

Tricyclic Antidepressants (TCA): 
Caution is advised in the co-administration of tricyclic antidepressants (TCAs) (e.g. amitriptyline, 
desipramine, nortriptyline) with duloxetine, because duloxetine may inhibit TCA metabolism. 
Plasma TCA concentrations may need to be monitored and the dose of the TCA may need to be 
reduced if a TCA is co-administered with duloxetine. 

Warfarin: 
Increases in INR have been reported when duloxetine was co-administered with warfarin. 

Drugs that Affect Gastric Acidity: 
CYMBALTA" has an enteric coaling that resists dissolution until reaching a segment of the 
gastrointestinal tract where the pH exceeds 5.5. Caution is advised in using CYMBALTA" in 
patients with conditions that may slow gastric emptying (e.g. some diabetics). Drugs that raise 
the gastrointestinal pH may lead to an earlier release of duloxetine. 
To report an adverse eftect, please call 1-866-364-4043. 

Administration 

CYMBALTA" should be swallowed whole and should not be chewed or crushed, nor should the 
contents be sprinkled on food or mixed with liquids. All of these might affect the enteric coating. 

CYMBALTA" is not indicated for use in children less than 18 years of age. 

Neuropathic Pain Associated with Diabetic Peripheral Neuropathy: 
The recommended dose is 60 mg once daily with or without lood. A lower starting dose of 30 mg 
may be considered for tolerability reasons in some patients, with a target dose of 60 mg/day 
within 1-2 weeks. Efficacy of CYMBALTA" has been demonstrated within the first week. Some 
patients may benefit from dosages above the recommended 60 mg once daily up to a maximum 
dose of 120 mg per day. While a 120 mg/day dose was shown to be safe and effective, there is no 
evidence that doses higher than 60 mg confer additional signilicant benefit, and the higher dose 
is less well tolerated. Doses above 120 mg have not been evaluated and are not recommended. 

As the progression of neuropathic pain associated with DPN is highly variable and management 
of pain is empirical, the effectiveness of CYMBALTA" must be assessed individually. Efficacy 
beyond 12 weeks has not been systematically studied in placebo-controlled trials, but a one-year 
open-label safety study was conducted. 

Patients with Renal Impairment: 
CYMBALTA" is not recommended for patients with end-stage renal disease (requiring dialysis) or 
with severe renal impairment (estimated creatinine clearance <30 mL/min). 

Patients with Hepatic Impairment: 
CYMBALTA" should not be used in patients with any liver disease resulting in hepatic impairment. 

Elderly Patients: 
No dose adjustment is recommended lor elderly patients on the basis of age. Caution should 
be exercised in treating the elderly. When individualizing the dosage, extra care should be taken 
when increasing the dose. 

Treatment of Pregnant Women During the Third Trimester: 
When treating pregnant women with CYMBALTA" during the third trimester, the physician should 
carefully consider the potential risks and benefits of treatment. The physician may consider 
tapering CYMBALTA" in the third trimester. 

Discontinuation of Treatment: 
When discontinuing CYMBALTA" after more than 1 week of therapy, it is recommended that 
the dose be tapered to minimize the risk ot discontinuation symptoms. If intolerable symptoms 
occur following a decrease in the dose or upon discontinuation of treatment, then resuming 
the previously prescribed dose may be considered. Subsequently, the physician may continue 
decreasing the dose but at a more gradual rate. 

Switching Patients to or from a Monoamine Oxidase Inhibitor: 
At least 14 days should elapse between discontinuation ot an MAOI and initiation of therapy with 
CYMBALTA". In addition, at least 5 days should be allowed after stopping CYMBALTA1" before 
starting an MAOI. 

("I Study References 

1. Goldstein DJ, Lu Y, Detke MJ, etal. Duloxetine vs. placebo in patients with painful 
diabetic neuropathy. Pain 2005;116:109-118. 

2. Cymbalta" Product Monograph. Eli Lilly Canada Inc., October 31,2007. 

Supplemental Product Information 
Adverse Reactions: 

Trealment-emergenl Adverse Events Incidence in the Acute Phase ol Neuropathic Pain Associated with DPN Placebo-controlled Trials' 

System Organ Class/ 
Adverse Event 

Gastrointestinal Disorders 
Nausea 
Diarrhea 
Constipation 
Dry mouth 
Vomiting 
Dyspepsia' 

General Disorders and 
Administration Site Conditions 
Fatigue3 

Abdominal pain* 

Infections and Infestations 
Nasopharyngitis 
Influenza1" 

Metabolism and Nutrition 
Disorders 
Decreased appetite* 

Musculoskeletal and Connective 
Tissue Disorders 
Back pain 
Muscle spasm 

Percentage of Patients Reporting Event 

HI
 

24 
It 
8 
6 
5 
4 

12 
5 

5 
3 

7 

5 
3 

in 

27 
7 
12 
10 
6 
4 

16 
2 

7 
2 

M 

2 
3 

CYMBALTA-
Total* 

(N = 800) 

24 
10 
9 
8 
6 
4 

12 
4 

6 
3 

10 

4 
3 

Placebo 
(N 339) 

9 
7 
2 
3 
3 
2 

6 
2 

5 
3 

1 

3 
2 
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Percentage ol Patients Reporting Event 

System Organ Class/ 
Adverse Event 

Nervous System Disorder 
Somnolence' 
Headache 
DMness 
Parathesia" 

Psychiatric Disorders 
Insomnia11 

Agitation1-'' 

Renal and Urinary Disorders 
Pollakiuria 

Reproductive System 
and Breast Disorder 
Erectile dyslunclion" 

Respiratory. Thoracic and 
Mediastinal Disorders 

Cougtv-' 

Pharyngolaryngeal pain 

Skin and Subcutaneous 
Tissue Disorders 
Hyperhidrosis 

CYMBALTA" 
60 mg QD 
(N 344) 

17 
12 
11 
2 

8 
3 

1 

2 

3 

1 

8 

in 

21 
11 
13 
2 

10 
3 

3 

5 

4 
4 

10 

CYMBALTA' 
Total* 

(N = 800| 

17 
12 
11 
2 

9 
3 

2 

3 

4 

3 

9 

Placebo 
( N = 3 3 9 ) 

5 
9 
6 
1 

5 
1 

1 

0 

4 

2 

2 

' Includes all doses used in DPN studies (i.e. 20 mg QD, 60 mg QD and 60 mg BID) 
' Events reported by al leasl 2% ol patients treated with CYMBALTA" and more often than placebo. The following events were 

reported by at least 2% of patients treated with CYMBALTA* lor OPNP and had an incidence equal to or less than placebo: 
pain in extremity, upper respiratory tract infection, arthralgia, cough, influenza, pruritus, musculoskeletal pain (includes myalgia 
and neck pain), and edema peripheral. 

1 Includes stomach disoomlort 
3 Also includes aslhenia. 
' Includes abdominal pain upper, abdominal pain lower, abdominal tenderness, abdominal discomfort, and gastrointestinal pain. 
12.8% ol patients treated wilh CYMBALTA"; 2.7% ol patients who received placebo. 
s Includes anorexia. 
' Includes hypersomnia, sedation. 
: Includes hypoasttiesia, hypoaestttesia facial, and paresthesia oral 
' Also includes middle insomnia, early morning awakening, and initial insomnia. 
10 Also includes feeling jittery, nervousness, restlessness, tension, and psychomotor agitation. 
" Male patients only. 
, ! 3.9% ol patients treated wilh CYMBALTA"; 3.8% ol patients who received placebo 

Other Adverse Events 

In 3 placebo-controlled DPN clinical trials, patients treated wilh CYMBALTA* lor up to 13 weeks experienced a mean weight loss ol 
0,92 kg, compared wilh a mean weight gain ol 0.16 kg in placebo-lrealed patients. In long-term trials ol up to 52 weeks in duration, 
the mean decrease in weight was 0.35 kg loi CYMBALTA'-lreated patients. 

Post-markel Adverse Drug Reactions 
Other adverse reactions reported very rarely (<0.01%) from post-marketing experience include: thrombocytopenia, supraventricular 
arrhythmia, syndrome ol inappropriate anlidiurelic hormone (SIADH). glaucoma, gastrointestinal bleeding, hepatitis, jaundice, anaphylactic 
reaction, hypersensitivity, alanine aminotransferase increased, alkaline phosphatase increased, aspartate aminotransferase increased, 
bilirubin increased, hyponatremia, hyperglycemia, muscle spasm, trismus, extrapyramidal disorder, serotonin syndrome, seizures, mania, 
aggression and anger (particularly early in treatment or alter treatment discontinuation), angioneurotic edema, contusion, ecchymosis, 
erythema multiforme. Stevens-Johnson Syndrome, urticaria, orthostatic hypotension (especially at the initiation ol treatment), syncope 
(especially al initiation of Ireatment), and hypertensive crisis. A causal relationship between CYMBALTA' and the emergence ol these 
events has not been clearly established. 

Management ol Overdose 
Signs and symptoms ol overdose (duloxeline alone or wilh mixed drugs) included somnolence, serotonin syndrome, seizures, vomiting, 
and tachycardia. No specilic antidote is known, but il serolonin syndrome ensues, specific treatment (such as with cyproheptadine 
and/or temperature control) may be considered. An airway should be established. Monitoring ol cardiac and vital signs is recommended. 
along with appropriate symptomatic and supportive measures. Gastric lavage may be indicated il performed soon after ingestion or in 
symplomalic patients. Activated charcoal may be uselul in limiting absorption. Duloxeline has a large volume ol distribution and forced 
diuresis, hemopertusion, and exchange perfusion are unlikely lo be beneficial. 

Availability 
CYMBALTA" (duloxeline hydrochloride) delayed-release capsules are available in 30 mg and 60 mg strengths. 

30 mg: The 30 mg capsule has an opaque white body and opaque blue cap, and is imprinted wilh "30 mg" on the body and "9543" on 

Ihe cap. II is available in blister cartons ol 28 capsules 

60 mg: The 60 mg capsule has an opaque green body and opaque blue cap. and is imprinted wilh "60 mg" on Ihe body and "9542" on 

Ihe cap. It is available in blister cartons of 28 capsules. 

Complete product monograph 
available on request: 

Eli Lilly Canada Inc. 
3650 Danforth Avenue 
Toronto, Ontario 
M1N2E8 

or visit www.lillyinteractive.ca 

<DSar <£% 

fe/Cymbalta^ 
**4f yr lnlnx(tt inB HHI r. 

DELAYED 
„ , RELEASE 

d u l o x e t i n e HCI CAPSULES 

(R£D)l£A§J 

D Eli Lilly Canada Inc., Toronto, Ontario, M1N2E81-866-364-4043 

e Licensed user of trademark owned by Eli Lilly and Company. 
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(rasagiline mesylate tablets) 

K B PRESCRIBING SUMMARY 

Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: Antiparkinson Agent 

INDICATIONS AND CLINICAL USE 

AZILECT (rasagiline mesylate tablets) is indicated for the treatment of 
the signs and symptoms of idiopathic Parkinson's disease as initial 
monotherapy and as adjunct therapy to levodopa. 

The effectiveness of AZILECT was demonstrated in patients with early 
Parkinson's disease who were receiving AZILECT as monotherapy and 
who were not receiving any concomitant dopaminergic therapy. The 
effectiveness of AZILECT as adjunct therapy was demonstrated in 
patients with Parkinson's disease who were treated with levodopa. 

CONTRAINDICATIONS 

Meperidine and Other Analgesics: AZILECT is contraindicated for use 
with meperidine. Serious reactions have been precipitated with 
concomitant use of meperidine (e.g., Demerol and other trade names) 
and MAO inhibitors, including selective MAO-B inhibitors. These 
reactions have been characterized by coma, severe hypertension or 
hypotension, severe respiratory depression, convulsions, malignant 
hyperpyrexia, excitation, peripheral vascular collapse and death. At least 
14 days should elapse between discontinuation of AZILECT and 
initiation of treatment with meperidine. 

For similar reasons, AZILECT should not be administered with the 
analgesic agents tramadol, methadone, and propoxyphene. 

Other Drugs: AZILECT should not be used with the antitussive agent 
dextromethorphan. The combination of MAO inhibitors and 
dextromethorphan has been reported to cause brief episodes of psychosis or 
bizarre behavior. AZILECT is also contraindicated for use with St. John's wort, 
and cyclobenzaprine (a tricyclic muscle relaxant). 

Sympathomimetic Amines: Like other MAOIs, AZILECT is 
contraindicated for use with sympathomimetic amines, including 
amphetamines as well as cold products and weight-reducing 
preparations that contain vasoconstrictors (e.g., pseudoephedrine, 
phenylephrine and ephedrine). Severe hypertensive reactions have 
followed the administration of sympathomimetics and non-selective 
MAO inhibitors. At least one case of hypertensive crisis has been 
reported in a patient taking the recommended doses of a selective 
MAO-B inhibitor and a sympathomimetic medication (ephedrine). 

Antidepressants: AZILECT should not be administered along with 
antidepressants. At least 14 days should elapse between 
discontinuation of AZILECT and initiation of treatment with a tricyclic, 
tetracyclic, SSRI, or SNRI antidepressant. Similarly, at least 14 days 
should elapse after discontinuing treatment with a tricyclic, tetracyclic, 
SSRI, or SNRI antidepressant before starting AZILECT. Because of the 
long half-lives of fluoxetine and its active metabolite, at least five weeks 
(perhaps longer, especially if fluoxetine has been prescribed chronically 
and/or at higher doses) should elapse between discontinuation of 
fluoxetine and initiation of AZILECT (see WARNINGS). 

MAO inhibitors: AZILECT should not be administered along with other MAO 
inhibitors because of the increased risk of non-selective MAO inhibition 
that may lead to a hypertensive crisis. At least 14 days should elapse 
between discontinuation of AZILECT and initiation of treatment with MAO 
inhibitors. 

Surgery: As with other MAOIs, patients taking AZILECT should not undergo 
elective surgery requiring general anesthesia. Also, they should not be given 
local anesthesia containing cocaine or sympathomimetic vasoconstrictors. 
AZILECT should be discontinued at least 14 days prior to elective surgery. If 
surgery is necessary sooner, benzodiazepines, mivacurium, fentanyl, 
morphine, and codeine may be used cautiously. 

Pheochromocytoma: As with other MAOIs, AZILECT is contraindicated in 
patients with pheochromocytoma. 

Safety Information 

WARNINGS 

Antidepressants: Severe CNS toxicity associated with hyperpyrexia and 
death has been reported with the combination of tricyclic or tetracyclic 
antidepressants, non-selective MAOIs (NARDIL, PARNATE), including the 
reversible MAOI moclobemide, and a selective MAO-B inhibitor, selegiline. 
These adverse events have included behavioral and mental status changes, 
diaphoresis, muscular rigidity, hypertension, syncope and death. 

Serious, sometimes fatal, reactions with signs and symptoms including 
hyperthermia, rigidity, myoclonus, autonomic instability with rapid vital 
sign fluctuations, and mental status changes progressing to extreme 
agitation, delirium, and coma have been reported in patients receiving 
a combination of selective serotonin reuptake inhibitors (SSRIs), 
including fluoxetine (PROZAC), fluvoxamine (LUVOX) sertraline 
(ZOLOFT), and paroxetine (PAXIL), non-selective MAOIs, including the 
reversible MAOI moclobemide, or the selective MAO-B inhibitor 
selegiline. Similar reactions have been reported with serotonin-
norepinephrine reuptake inhibitors (SNRIs). 
At least 14 days should elapse between discontinuation of AZILECT and 
initiation of treatment with a tricyclic, tetracyclic, SSRI, or SNRI 
antidepressant. Similarly, at least 14 days should elapse after 
discontinuing treatment with a tricyclic, tetracyclic, SSRI, or SNRI 
antidepressant before starting AZILECT. Because of the long half-lives of 
fluoxetine and its active metabolite, at least five weeks (perhaps longer, 
especially if fluoxetine has been prescribed chronically and/or at higher 
doses) should elapse between discontinuation of fluoxetine and 
initiation of AZILECT (see CONTRAINDICATIONS). 

Ciprofloxacin and Other CYP1A2 Inhibitors: Rasagiline plasma concentrations 
may increase up to 2-fold in patients using concomitant ciprofloxacin and 
other CYP1A2 inhibitors (see DOSAGE AND ADMINISTRATION, Patients 
Taking Ciprofloxacin and Other CYP1A2 Inhibitors). 

Hepatic Insufficiency: AZILECT plasma concentration may increase in 
patients with mild (up to 2-fold, Child-Pugh score 5-6), moderate (up to 
7-fold, Child-Pugh score 7-9), and severe hepatic (Child-Pugh score 10-
15) impairment. Patients with mild hepatic impairment should be given 
the dose of 0.5 mg/day. AZILECT should not be used in patients with 
moderate or severe hepatic impairment. 

PRECAUTIONS 

General 

Tyramine/rasagiline interaction: Rasagiline should not be used at daily 
doses exceeding the maximum recommended (1 mg/day) because of 
the risks associated with nonselective inhibition of MAO. Adequate 
studies above this dose have not been conducted. Therefore, if rasagiline 
is to be used without restrictions being placed on diet and concomitant 
drug use, it is critical to adhere to this maximum dose. 
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Melanoma: Epidemiological studies have shown that patients with 
Parkinson's disease have a higher risk (2- to approximately 6-fold higher) 
of developing melanoma than the general population. Whether the 
increased risk observed was due to Parkinson's disease or other factors, 
such as drugs used to treat Parkinson's disease, is unclear. 

For the reasons stated above, patients and providers are advised to 
monitor for melanomas frequently and on a regular basis. Ideally, 
periodic skin examinations should be performed by appropriately 
qualified individuals (e.g., dermatologists). 

Dyskinesia Due to Levodopa Treatment: When used as an adjunct to 
levodopa AZILECT may potentiate dopaminergic side effects and 
exacerbate pre-existing dyskinesia (treatment-emergent dyskinesia 
occurred in about 18% of patients treated with 0.5 mg or 1 mg 
rasagiline as an adjunct to levodopa and 10% of patients who received 
placebo as an adjunct to levodopa). Decreasing the dose of levodopa 
may ameliorate this side effect. 

PosturalHypotensiorr.Men used as monotherapy, postural hypotension 
was reported in approximately 3% of patients treated with 1 mg 
rasagiline and 5% of patients treated with placebo. In the monotherapy 
trial, postural hypotension did not lead to drug discontinuation and 
premature withdrawal in the rasagiline-treated patients or the placebo-
treated patients. 

When used as an adjunct to levodopa, postural hypotension was 
reported in approximately 6% of patients treated with 0.5 mg rasagiline, 
9% of patients treated with 1 mg rasagiline and 3% of patients treated 
with placebo. Postural hypotension led to drug discontinuation and 
premature withdrawal from clinical trials in one (0.7%) patient treated 
with rasagiline 1 mg/day, no patients treated with rasagiline 0.5 mg/day 
and no placebo-treated patients. 

Clinical trial data suggest that postural hypotension occurs most 
frequently in the first two months of rasagiline treatment and tends to 
decrease over time. 

Hallucinations: In the monotherapy study, hallucinations were reported 
as an adverse event in 1.3% of patients treated with 1 mg rasagiline and 
in 0.7% of patients treated with placebo. In the monotherapy trial, 
hallucinations led to drug discontinuation and premature withdrawal 
from clinical trials in 1.3% of the 1 mg rasagiline-treated patients and in 
none of the placebo-treated patients. 

When used as an adjunct to levodopa, hallucinations were reported as 
an adverse event in approximately 5% of patients treated with 
0.5 mg/day, 4% of patients treated with 1 mg/day rasagiline and 3% of 
patients treated with placebo. Hallucinations led to drug discontinuation 
and premature withdrawal from clinical trials in about 1% of patients 
treated with 0.5 mg/day or 1 mg/day and none of the placebo-treated 
patients. 

Patients should be cautioned of the possibility of developing 
hallucinations and instructed to report them to their health care provider 
promptly should they develop. 
Information for Patients 

The risk of exceeding the recommended daily dose (1 mg/day) should 
be explained. The explanation should describe the signs and symptoms 
associated with MAOI-induced hypertensive reactions. Patients should 
be urged to immediately report any severe headache or other atypical 
or unusual symptoms not previously experienced. 
Patients should be advised to inform their physician if they are taking, or 
planning to take, any prescription or over-the-counter drugs, especially with 
antidepressants and over-the-counter cold medications, since there is a 
potential for interaction with AZILECT. Patients should not use meperidine 
with AZILECT. 

Patients taking AZILECT as adjunct to levodopa should be advised there is 
the possibility of increased dyskinesia and postural hypotension. 

Patients are advised to monitor for melanomas frequently and on a 
regular basis. Ideally, periodic skin examinations should be performed 
by appropriately qualified individuals (e.g., dermatologists). 

Patients should be instructed to take AZILECT as prescribed. If a dose is 
missed the next dose should be taken at the usual time on the following 
day. The patient should not double up the dose of AZILECT. 
Drug Interactions 

Meperidine: Serious, sometimes fatal, reactions have been 
precipitated with concomitant use of meperidine (e.g., Demerol and 
other trade names) and MAO inhibitors, including selective MAO-B 
inhibitors (see CONTRAINDICATIONS). 

Dextromethorphan: The concomitant use of AZILECT and 
dextromethorphan was not allowed in clinical studies. The combination of 
MAO inhibitors and dextromethorphan has been reported to cause brief 
episodes of psychosis or bizarre behavior. Therefore, in view of AZILECT's 
MAO-inhibitory activity, dextromethorphan should not be used concomitantly 
with AZILECT (see CONTRAINDICATIONS). 
Sympathomimetic medications: The concomitant use of AZILECT and 
sympathomimetic medications was not allowed in clinical studies. 
Severe hypertensive reactions have followed the administration of 
sympathomimetics and non-selective MAO inhibitors. One case of 
hypertensive crisis has been reported in a patient taking the 
recommended doses of a selective MAO-B inhibitor and a 
sympathomimetic medication (ephedrine). Therefore, in view of 
AZILECT's MAO-inhibitory activity, AZILECT should not be used 
concomitantly with sympathomimetics, including nasal and oral 
decongestants and cold remedies (see CONTRAINDICATIONS). 
MAO inhibitors: AZILECT should not be administered along with other 
MAO inhibitors, including reversible MAOI (moclobemide) and selective 
MAO-B inhibitors (selegiline) because of the increased risk of non
selective MAO inhibition that may lead to a hypertensive crisis (see 
CONTRAINDICATIONS). 

Selective serotonin reuptake inhibitors (SSRIs), tricyclic and tetracyclic 
antidepressants: Concomitant use of SSRI, tricyclic, and tetracyclic 
antidepressants with AZILECT is contraindicated (see 
CONTRAINDICATIONS). 

Levodopa/carbidopa. (see PRECAUTIONS, General, Dyskinesias Due to 
Levodopa Treatment). 

Ciprofloxacin and Other CYP1A2 Inhibitors: Rasagiline plasma 
concentrations may increase up to 2-fold in patients using concomitant 
ciprofloxacin and other CYP1A2 inhibitors. This could result in increased 
adverse events (see WARNINGS, Ciprofloxacin and Other CYP1A2 
Inhibitors). 

Theophylline: Co-administration of rasagiline 1 mg/day and 
theophylline, a substrate of CYP1A2, up to 500 mg twice daily to healthy 
subjects (n=24), did not affect the pharmacokinetics of either drug. 
Laboratory Tests 

No specific laboratory tests are necessary for the management of 
patients on AZILECT. 

Use in Pregnancy 

Reproductive studies conducted with rasagiline in animals did not 
reveal any negative effect at doses much higher than those used in the 
clinical studies. However, there are no adequate and well-controlled 
studies of rasagiline in pregnant women. Because animal reproduction 
studies are not always predictive of human response, AZILECT should 
be used during pregnancy only if clearly needed. 

Nursing Mothers 

Experimental data indicated that rasagiline inhibits prolactin secretion and, 
thus, may inhibit lactation. It is not known whether rasagiline is excreted in 
human milk. Because many drugs are excreted in human milk, caution 

I should be exercised when AZILECT is administered to a nursing woman. 
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Use in Children 

The safety and effectiveness of AZILECT in patients below 18 years of 
age have not been established. 

Use in the Elderly 

Approximately half of patients in clinical trials were 65 years and over. 
There were no significant differences in the safety profile of the geriatric 
and non-geriatric patients. 

Renal Insufficiency: Conclusive data are not available for renally-
impaired patients. As unconjugated rasagiline is not excreted by the 
kidney, rasagiline can be given at usual doses in patients with mild renal 
impairment. Due to the absence of adequate safety data, rasagiline 
should not be administered to patients with moderate to severe renal 
impairment. 

ADVERSE REACTIONS 

During the clinical development of AZILECT (rasagiline mesylate 
tablets), 1361 Parkinson's disease patients received AZILECT as initial 
monotherapy, or as adjunct therapy to levodopa. As these two 
populations differ, not only in the adjunct use of levodopa during 
AZILECT treatment, but also in the severity and duration of their disease, 
they may have differential risks for various adverse events. Therefore, 
most of the adverse events data in this section are presented separately 
for each population. 

Monotherapy 

Adverse events leading to discontinuation in controlled clinical studies: 

In the double-blind, placebo-controlled trials conducted in patients 
receiving AZILECT as monotherapy, approximately 5% of the 
149 patients treated with rasagiline discontinued treatment due to 
adverse events compared to 2% of the 151 patients who received 
placebo. 

The only adverse event that led to the discontinuation of more than one 
patient was hallucinations. 

Adverse event incidence in controlled clinical studies: 

The most commonly observed adverse events that occurred in >5% of 
patients receiving AZILECT 1 mg as monotherapy (n=149) participating 
in the double-blind, placebo-controlled trial and that were at least 
1.5 times the incidence in the placebo group (n=151), were: flu 
syndrome, arthralgia, depression, dyspepsia and fall. 

Adjunct therapy 

Adverse events leading to discontinuation in controlled clinical studies: 

In a double-blind, placebo-controlled trial (PRESTO) conducted in 
patients treated with AZILECT as adjunct to levodopa therapy, 
approximately 9% of the 164 patients treated with AZILECT 0.5 mg/day 
and 7% of the 149 patients treated with AZILECT 1 mg/day discontinued 
treatment due to adverse events compared to 6% of the 159 patients 
who received placebo. The AEs that led to discontinuation of more than 
one rasagiline-treated patient were diarrhea, weight loss, hallucination, 
and rash. Adverse event reporting was considered more reliable for 
PRESTO than for the second controlled trial (LARGO); therefore only the 
adverse event data from PRESTO are presented in this section of 
labelling. 

Adverse event incidence in controlled clinical studies: 

The most commonly observed adverse events that occurred in £5% of 
patients receiving AZILECT 1 mg (n=149) as adjunct to levodopa 
therapy participating in the double-blind, placebo-controlled trial 
(PRESTO) and that were at least 1.5 times the incidence in the placebo 
group (n=159) in descending order of difference in incidence were 
dyskinesia, accidental injury, weight loss, postural hypotension, 
vomiting, anorexia, arthralgia, abdominal pain, nausea, constipation, dry 
mouth, rash, ecchymosis, somnolence and paresthesia. 

REPORTING SUSPECTED SIDE EFFECTS 

To monitor drug safety, Health Canada collects information on serious 
and unexpected effects of drugs. If you suspect you have had a serious 
or unexpected reaction to this drug, you may notify Health Canada by: 

Toll-free telephone: 1 -866-234-2345 

Toll-free fax: 1-866-678-6789 

By email: cadrmp@hc-sc.gc.ca 

K i l l Administration 

DOSAGE AND ADMINISTRATION 

Dosing Considerations: 

The recommended and maximum dose in both monotherapy and 
adjunct therapy is 1 mg once daily. 
AZILECT can be taken with or without food. 

There is no evidence that additional benefit will be obtained from the 
administration of doses higher than that recommended. Furthermore, 
higher doses will likely result in a loss of selectivity of rasagiline 
towards MAO-B with an increase in the inhibition of MAO-A. There is an 
increased risk of adverse reactions with higher doses as well as an 
increased risk of hypertensive episode ("cheese reaction"). 
Monotherapy 

The recommended AZILECT dose for the treatment of Parkinson's 
disease patients is 1 mg administered once daily. 

Adjunctive Therapy 

The dosage of AZILECT shown to be effective in controlled clinical trials 
for adjunct therapy was 0.5-1 mg once daily. The recommended initial 
dose is 0.5 mg administered once daily. If a sufficient clinical response 
is not achieved, the dose may be increased to 1 mg administered once 
daily. 

Change of levodopa dose in adjunct therapy: When AZILECT is used in 
combination with levodopa a reduction of the levodopa dosage may be 
considered based upon individual response. During the controlled trials of 
AZILECT as adjunct therapy to levodopa, levodopa dosage was reduced in 
some patients. In clinical studies, dosage reduction of levodopa was 
allowed within the first 6 weeks if dopaminergic side effects, including 
dyskinesia and hallucinations, emerged. In the PRESTO study levodopa 
dosage reduction occurred in 8% of patients in the placebo group and in 
16% and 17% of patients in the 0.5 mg/day and 1 mg/day rasagiline 
groups, respectively. In those patients who had levodopa dosage reduced, 
the dose was reduced on average by about 7%, 9%, and 13% in the 
placebo, 0.5 mg/day, and 1 mg/day groups, respectively. In the LARGO 
study levodopa dosage reduction occurred in 6% of patients in the placebo 
group and in 9% in the rasagiline 1 mg/day group. In patients who had 
their levodopa dosage reduced, the dose was reduced on average by about 
13% and 11% in the placebo and the rasagiline groups, respectively. 
Patients with Hepatic Impairment: AZILECT plasma concentration will 
increase in patients with hepatic impairment. Patients with mild hepatic 
impairment should use AZILECT 0.5 mg daily of AZILECT. AZILECT 
should not be used in patients with moderate to severe hepatic 
impairment (see WARNINGS, Hepatic Insufficiency). 
Patients with Renal Impairment: Conclusive data are not available for 
renally-impaired patients. As unconjugated rasagiline is not excreted by 
the kidney, rasagiline can be given at usual doses in patients with mild 
renal impairment. Due to the absence of adequate safety data, 
rasagiline should not be administered to patients with moderate to 
severe renal impairment. 

A-19 
https://doi.org/10.1017/S0317167100117779 Published online by Cambridge University Press

mailto:cadrmp@hc-sc.gc.ca
https://doi.org/10.1017/S0317167100117779


Patients Taking Ciprofloxacin and Other CYP1A2 Inhibitors: 
Rasagiline plasma concentrations are expected to double in patients 
taking concomitant ciprofloxacin and other CYP1A2 inhibitors. 
Therefore, patients taking concomitant ciprofloxacin or other CYP1A2 
inhibitors should use 0.5 mg daily of AZILECT (see WARNINGS, 
Ciprofloxacin and Other CYP1A2 Inhibitors). 

Study References 

1. TEVA Neuroscience. AZILECT® Product Monograph. May 2008. 

Supplemental Product Information 
ADVERSE REACTIONS 

Monotherapy 

Table I lists treatment-emergent adverse everts that occurred in >2% of patients receiving AZILECT as monotherapy participating 
in the double-blind, placebo-controlled trial and were numerically more frequent than in the placebo group. 

Table 1. Treatment-Emergent* Adverse Events in AZILECT 1 mg-Treated Monotherapy Patients 

Placebo-Controlled Studies Without 
Levodopa Treatment 

Headache 

Arthralgia 

Dyspepsia 

Depression 

Fall 

Flu syndrome 

Conjunctivitis 

Fever 

Gastroenteritis 

Rhinitis 

Arthritis 

Ecchymosis 

Malaise 

Neck Pain 

Paresthesia 

Vertigo 

AZILECT 1 mg(n=149) 
% of patients 

14 
7 
7 
5 
5 
5 
3 
3 
3 
3 
2 
2 
2 
2 
2 
2 

Placebo (n=151) 
% of patients 

12 
4 
4 
2 
3 
1 
1 
1 
1 
1 
1 
0 
0 
0 
1 
1 

'Incidence £ 2 % in AZILECT 1 mg group and numerically more frequent than in placebo group. 

Other events of potential clinical importance reported by 1% or more of Parkinson's disease patients receiving AZILECT as 
monotherapy, and at least as frequent as in the placebo group, in descending order of frequency, include: dizziness, diarrhea, chest 
pain, albuminuria, allergic reaction, alopecia, angina pectoris, anorexia, asthma, hallucinations, impotence, leukopenia, libido 
decreased, liver function tests abnormal, skin carcinoma, syncope, vesiculobullous rash, vomiting. 

There were no significant differences in the safety profile based on age or gender. 

Adjunct therapy 

Table 2 lists treatment-emergent adverse events that occurred in >2% of patients treated with AZILECT 1 mg/day as adjunct to 
levodopa therapy participating in the double-blind, placebo-controlled trial (PRESTO) and that were numerically more frequent than 
the placebo group. The table also shows the rates for the 0.5 mg group in PRESTO. 

Table 2. Incidence of Treatment-Emergent' Adverse Events in Patients Receiving AZILECT as Adjunct to 
Levodopa Therapy in PRESTO 

Dyskinesia 

Accidental injury 
Nausea 

Headache 

Fall 

Weight loss 
Constipation 
Postural hypotension 

Arthralgia 

Vomiting 
Dry mouth 
Rash 

Somnolence 
Abdominal pain 

Anorexia 
Diarrhea 

Ecchymosis 
Dyspepsia 

Paresthesia 

Abnormal dreams 
Hallucinations 

Ataxia 
Dyspnea 

infection 
Neck pain 

Sweatinq 

Tenosynovitis 
Dystonia 
Ginqivitis 
Hemorrhage 

Hernia 
Myasthenia 

AZILECT 1 m g + 

Levodopa 

(n=149) 
% of patients 

18 
12 
12 
11 
11 
9 
9 
9 
8 
7 
6 
6 
6 
5 
5 
5 
5 
5 
5 
4 
4 
3 
3 
3 
3 
3 
3 
3 
2 
2 
2 
2 

AZILECT 0.5 mg + 

Levodopa 

(n=164) 
% of patients 

18 
8 
10 
8 
12 
2 
4 
6 
6 
4 
2 
3 
4 
2 
2 
7 
2 
4 
2 
1 
5 
6 
5 
2 
1 
2 
1 
2 
1 
1 
1 
2 

Placebo + 

Levodopa 
(n=159) 

% of patients 
10 
5 
8 
10 
8 
3 
5 
3 
4 
1 
3 
3 
4 
1 
1 
4 
3 
4 
3 
1 
3 
1 
2 
2 
1 
1 
0 
1 
1 
1 
1 
1 

Several of the more common adverse events seemed dose-related, including weight loss, postural hypotension, and dry mouth. 

Other events of potential clinical importance reported in PRESTO by 1 % or more of patients treated with rasagiline 1 mg/day as 
adjunct to levodopa therapy and at least as frequent as in the placebo group, in descending order of frequency, include: skin 
carcinoma, anemia, albuminuria, amnesia, arthritis, bursitis, cerebrovascular accident, confusion, dysphagia, epistaxis, leg cramps, 
pruritus, skin ulcer. 

There were no significant differences in the safety profile based on age or gender. 

Other Adverse Events Observed Daring All Phase ll/lli Clinical Trials 

Rasagiline was administered to approximately 1361 patients during all PD phase ll/lll clinical trials. About 771 patients received 
rasagiline for at least one year, approximately 361 patients received rasagiline for at least two years and 245 patients received 
rasagiline for more than three years, with 138 patients treated for more than five years. The long-term safety profile was similar to 
that observed with shorter duration exposure. 

The frequencies listed below represent the proportion of the 1361 individuals exposed to rasagiline who experienced events of the 
type cited. 

All events that occurred at least twice for once for serious or potentially serious events) except those already listed above, trivial 
events, terms too vague to be meaningful, adverse events with no plausible relation to treatment and events that would be expected 
in patients of the age studied were reported without regard to determination of a causal relationship to rasagiline. 

Events are further classified within body system categories and enumerated in order of decreasing frequency using the following 
definitions: frequent adverse events are defined as those occurring in at least 1/100 patients, infrequent adverse events are defined 
as those occurring in less than 1/100 to at least 1/1000 patients and rare adverse events are defined as those occurring in fewer 
than 1/1000 patients. 

Body as a whole: Frequent asthenia; Infrequent chills, face edema, flank pain, photosensitivity reaction. 

Cardiovascular system: Frequent bundle branch block; Infrequent deep thrombophlebitis, heart failure, migraine, myocardial 
infarct, phlebitis, ventricular tachycardia; Rare: arterial thrombosis, atrial arrhythmia, AV block complete, AV block second degree, 
bigeminy, cerebral hemorrhage, cerebral ischemia, ventricular fibrillation. 

Digestive system: Frequent gastrointestinal hemorrhage; Infrequent: colitis, esophageal ulcer, esophagitis, fecal incontinence, 
intestinal obstruction, mouth ulceration, stomach ulcer, stomatitis, tongue edema; Rare: hematemesis, hemorrhagic gastritis, 
intestinal perforation, intestinal stenosis, jaundice, large intestine perforation, megacolon, melena. 

Hemic and Lymphatic systems: Infrequent: macrocytic anemia; Rare: purpura, thrombocythemia. 

Metabolic and Nutritional disorders: Infrequent hypocalcemia. 

m: Infrequent bone necrosis, muscle atrophy; Rare: arthrosis. 
s system: Frequent abnormal gait, anxiety, hyperkinesia, hypertonia, neuropathy, tremor; Infrequent agitation, aphasia, 

circumoral paresthesia, convulsion, delusions, dementia, dysarthria, dysautonomia, dysesthesia, emotional lability, facial paralysis, 
foot drop, hemiplegia, hypesthesia, incoordination, manic reaction, myoclonus, neuritis, neurosis, paranoid reaction, personality 
disorder, psychosis, wrist drop; Rare: apathy, delirium, hostility, manic depressive reaction, myelitis, neuralgia, psychotic depression, 
stupor. 

Respiratory system: Frequent: cough increased; Infrequent: apnea, emphysema, laryngismus, pleural effusion, pneumothorax; 
Rare: interstitial pneumonia, larynx edema, lung fibrosis. 

Skin and Appendages: Infrequent eczema, urticaria; Rare: exfoliative dermatitis, leukoderma. 

Special senses: Infrequent: blepharitis, deafness, diplopia, eye hemorrhage, eye pain, glaucoma, keratitis, ptosis, retinal 

degeneration, taste perversion, visual field defect; Rare: blindness, parosmia, photophobia, retinal detachment, retinal hemorrhage, 

strabismus, taste loss, vestibular disorder. 

Urogenital system: Frequent: hematuria, urinary incontinence; Infrequent: acute kidney failure, dysmenorrhea, dysuria, kidney 
calculus, nocturia, polyuria, scrotal edema, sexual function abnormal, urinary retention, urination impaired, vaginal hemorrhage, 
vaginal moniliasis, vaginitis; Rare: abnormal ejaculation, amenorrhea, anuria, epididymitis, gynecomastia, hydroureter, leukorrhea, 
priapism. 

SYMPTOMS AND TREATMENT OF OVERDOSAGE 

No cases of AZILECT (rasagiline mesylate tablets) overdose were reported in clinical trials. 

Rasagiline was well tolerated in a single-dose study in heatthy volunteers receiving 20 mg/day and in a ten-day study in healthy 
volunteers receiving 10 mg/day. Adverse events were mild or moderate. In a dose escalation study in patients on chronic levodopa 
therapy treated with 10 mg of rasagiline there were three reports of cardiovascular side effects (including hypertension and postural 
hypotension) which resolved following treatment discontinuation. 

Symptoms of overdosage, although never observed with rasagiline during clinical development, may resemble those observed with 
non-selective MAO inhibitors. 

Although no cases of overdose have been observed with rasagiline, the following description of presenting symptoms and clinical 
course is based upon overdose descriptions of non-selective MAO inhibitors. 

Characteristically, signs and symptoms of non-selective MA0I overdose may not appear immediately. Delays of up to 12 hours 
between ingestion of drug and the appearance of signs may occur. Importantly, the peak intensity of the syndrome may not be 
reached for upwards of a day following the overdose. Death has been reported following overdosage. Therefore, immediate 
hospitalization, with continuous patient observation and monitoring for a period of at least two days following the ingestion of such 
drugs in overdose, is strongly recommended. 

The clinical picture of MAOI overdose varies considerably; its severity may be a function of the amount of drug consumed.The central 
nervous and cardiovascular systems are prominently involved. 

Signs and symptoms of overdosage may include, alone or in combination, any of the following: drowsiness, dizziness, faintness, 
irritability, hyperactivity, agitation, severe headache, hallucinations, trismus, opisttiotonos, convulsions, and coma; rapid and irregular 
pulse, hypertension, hypotension and vascular collapse; precordial pain, respiratory depression and failure, hyperpyrexia, 
diaphoresis, and cool, clammy skin. 

There is no specific antidote for rasagiline overdose. The following suggestions are offered based upon the assumption that rasagiline 
overdose may be modeled after non-selective MAO inhibitor poisoning. Treatment of overdose with non-selective MAO inhibitors is 
symptomatic and supportive. Respiration should be supported by appropriate measures, including management of the airway, use 
of supplemental oxygen, and mechanical ventilatory assistance, as required. Body temperature should be monitored closely. 
Intensive management of hyperpyrexia may be required. Maintenance of fluid and electrolyte balance is essential. 
A poison control centre should be called for the most current treatment guidelines. 

Based on product monograph dated May 14,2008. 

Product Monograph available on request. 

"Incidence £ 2 % in AZILECT 1 mg group and numerically more frequent than in placebo group. 

•A&cr 
(rasagiline mesylate tablets) 

AZILECT is a registered trademark of 
Teva Pharmaceutical Industries Ltd. and is used under licence. 
©2008 Teva Neuroscience C.P. - 5.E.N.C. 
Montreal, Quebec H3A 3L4 
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CCATENA 
i d e b e n o n e 150mg oral tablets 

M | Prescribing Summary 

CATENA? indicated for the treatment of Friedreich's Ataxia, 
has been issued market authorization with conditions, 
pending the results of studies to verify its clinical benefit. 
Patients should be advised of the nature of the market 
authorization granted. 

I f f ] Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: ATP Production Modulator 
C B H 9 INDICATIONS AND CLINICAL USE: 
CATENA" may be useful in the symptomatic management of patients with 
Friedreich's Ataxia. 

The clinical trial data supporting this conditional approval was based on 
patients ranging in age between 9 to 18 years. 
Geriatrics (>65 years of age): The safety and efficacy of CATENA® in 
Friedreich's Ataxia has not been studied in patients > 65 years. Therefore, 
caution should be exercised if the elderly are to be treated with CATENA." 
Pediatrics (<8 years of age): The safety and efficacy of CATENA® in 
Friedreich's Ataxia has not been studied in children under the age of 
8 years. Therefore, caution should be exercised if this patient population is 
to be treated with CATENA? 
iM49 CONTRAINDICATIONS: 
CATENA" is contraindicated in patients: 

• who are hypersensitive to idebenone or to any ingredient in the 
formulation or component of the container (see DOSAGE FORMS, 
COMPOSITION AND PACKAGING); 

• who have moderate or severe hepatic impairment; 
• who have severe renal impairment. 

Safety Information 

• M t B C T WARNINGS AND PRECAUTIONS 
Hematologic Leucocytopenia and agranulocytosis have been reported on 
rare occasions from the postmarketing use of idebenone. 

A complete blood cell count (CBC) should be performed prior to initiation 
of therapy, and regularly thereafter (see Monitoring and Laboratory Tests). 
Patients should be instructed to consult their physician at any time if: they 
have a cold or flu-like symptoms or symptoms suggestive of another 
infectious disease; if they feel particularly lacking in energy; or if they 
bruise or bleed more readily or longer than usual. The physician should 
then assess the necessity of performing a CBC. 
Hepatic/Biliary/Pancreatic CATENA* should not be prescribed to patients 
with moderate or severe hepatic impairment (see CONTRAINDICATIONS). 
Caution should be exercised when prescribing to patients with mild hepatic 
impairment. 

Studies in patients with mild hepatic impairment have shown increased 
plasma concentrations of inactive metabolites of idebenone. The clinical 
significance of this finding is unknown. Blood/liver monitoring should be 
performed prior to initiation of therapy and regularly thereafter (see 
Monitoring and Laboratory Tests). 

Patients should be advised to consult their physician if they experience 
signs of liver dysfunction (e.g., pruritus, dark urine, jaundice, right upper 
quadrant tenderness or unexplained "flu-like" symptoms). 
Renal Studies in patients with moderate renal impairment have shown 
increased plasma concentrations of inactive metabolites of idebenone. The 
clinical significance of this finding is unknown. Caution should be exercised 

when prescribing to patients with mild to moderate renal impairment. 
Special Populations 
Pregnant Women: CATENA" has not been studied in pregnant women. 
Animal studies do not indicate direct or indirect harmful effects with 
respect to pregnancy, embryonal/fetal development, parturition or 
postnatal development. 

However, as the potential risk is unknown, use of CATENA" during 
pregnancy is not recommended. 
Nursing Women: It is not known whether idebenone is excreted in human 
breast milk. Breastfeeding is not recommended during treatment with 
CATENA" 
flliiaa WARNINGS AND PRECAUTIONS 
Monitoring and Laboratory Tests 
Complete Blood Cell Count: Patients should have a normal complete blood 
cell count (CBC) before initiating therapy with CATENA.® The CBC should be 
repeated 1 month after initiating therapy with CATENA* or after increasing 
the dose, and then at 3 months, at 6 months and every 6 months thereafter. 
If, at any time, clinical symptoms justify, additional CBC should be 
performed. In the case of a low blood cell count, dose decrease or 
treatment discontinuation should be considered. 
Liver Function Tests: Increases in liver function test values have been 
reported occasionally. Liver function tests should be performed 1 month 
after initiating therapy with CATENA" or after increasing the dose, and then 
at 3 months, at 6 months and every 6 months thereafter, as for CBC. 
The frequency of additional liver function tests will depend on clinical 
judgement and relevant symptomatology. 
Lactose Intolerance Lactose is a nonmedicinal ingredient in CATENA* 
Patients with rare hereditary disease of galactose intolerance (galactosemia, 
glucose-galactose malabsorption or Lapp lactase deficiency) should not 
take this medicine. 

CATENA® contains the colouring agent FD&C yellow No. 6 aluminium lake 
(C115985). It is also known as tartrazine. In some people, it may cause 
allergic reactions. 
No Information to Report: General, Cardiovascular, Dependence/ 
Tolerance, Ear/Nose/Throat, Endocrine and Metabolism, Gastrointestinal, 
Genitourinary, Immune, Neurologic, Ophthalmologic, Perioperative 
Considerations, Psychiatric, Respiratory, Sensitivity/ Resistance, Skin. 
I J E B P ADVERSE REACTIONS 
Adverse Drug Reaction Overview 
The majority of adverse events in Friedreich's Ataxia trials were mild (NCI-CTC 
Grade 1). Gastrointestinal disorders such as diarrhea, nausea and dyspepsia 
were the most commonly reported reactions. Cases of reduced blood cell 
counts and increases of liver function values have been reported rarely. 

A full listing of adverse reactions in Friedreich's Ataxia trials is provided 
in the Supplemental Product Information section. 

To report an adverse event, contact your Regional Adverse Reaction 
Monitoring Office at: telephone 1-866-234-2345; fax 1-866-678-6789; or 
email cadrmp@hc-sc.gc.ca. 
Studies in Other Patients: Several studies in Alzheimer's Disease patients 
have been performed. See Abnormal Hematologic and Clinical Chemistry 
Findings, below. 
Abnormal Hematologic and Clinical Chemistry Findings 
Friedreich's Ataxia: In the Phase I Friedreich's Ataxia studies, there were 
no significant changes in the hematology or clinical chemistry parameters. 
In the Phase II Friedreich's Ataxia study (NICOSIA), low white cell counts 
were reported both with active medication and placebo treatment during 
the study. Two (16.7%) events occurred on high dose (2250 mg/day or 
1350 mg/day), 0 on mid dose (900 mg/day or 450 mg/day if body weight 
45 kg or below), 2 (16.7%) on low dose (360 mg/day or 180 mg/day if body 
weight 45 kg or below) and 3 (27.3%) on placebo. 

One case of hyperkalemia was reported as an adverse event in a patient 
receiving idebenone (2250 mg/day or 1350 mg/day) but the potassium 
level was normal upon rechecking at a local laboratory. 
Alzheimer's Disease: In a number of Phase III studies of CATENA® in 
Alzheimer's disease, there was a low incidence overall of hematology and 
liver function test abnormalities reported as adverse events. CATENA" was 
used in doses of up to 1080 mg/day in these trials. 

With the exception of three instances of hypokalemia and one 
of hyponatremia, no laboratory parameter abnormalities were reported 
as serious adverse events. 
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Postmarket Adverse Drug Reactions To date, worldwide exposure to 
idebenone is estimated at approximately 400,000 patient-years. This use has 
been in patients with cognitive diseases, and mostly at doses in the range of 
90 to 180 mg/day, considerably lower than the doses now recommended for 
Friedreich's Ataxia. 

During this period of 20 years up to May 2007, a total of 64 serious adverse 
drug reactions (SADRs) from spontaneous reports and from the literature 
have been reported. This included 23 patients listed with blood cell 
abnormalities, mostly involving reduced cell counts of white cells, red cells or 
platelets, and 9 patients with abnormal liver function values. Rarely, there 
have been reports of chromaturia and increased BUN. Please refer to the 
Supplemental Information section for more information on Adverse Events 
and Drug Interactions. 

Administration 

C E H 9 DOSAGE AND ADMINISTRATION 
Initially, CATENA" should be prescribed only by physicians experienced in the 
diagnosis and management of Friedreich's Ataxia. If necessary, subsequent 
follow-up and continuing treatment of the patient may be undertaken by 
nonspecialized physicians, under the supervision of a specialist. 
Dosing Considerations CATENA1" has not been studied in children < 8 years 
old or in geriatrics >65 years of age. 

Food increases the bioavailability of idebenone. Therefore CATENA" should 
always be taken with food. 
Recommended Standard Dose and Dosage Adjustment 
CATENA* should be administered three times a day with food. The tablets 
should not be broken or chewed. 
Lower Dose Therapy 
Patients weighing 45 kg or under: 

Patients weighing over 45 kg: 

Higher Dose Therapy 
Patients weighing 45 kg or under: 

150 mg (one tablet) three times a day 
(total: 450 mg) 
300 mg (two tablets) three times a day 
(total: 900 mg) 

Patients weighing over 45 kg: 

450 mg (three tablets) three times a 
day (total: 1350 mg) 
750 mg (five tablets) three times a day 
(total: 2250 mg) 

The decision to use a higher dose should be made by the treating physician 
based on clinical judgement. Patients should be started on and remain on the 
lower dose for at least 6 months and move to a higher dose based on 
observed clinical benefit and tolerability. The required blood (CBC) and liver 
function tests should be performed before and after dose increase (see 
Monitoring and Laboratory Tests). If no additional improvement/efficacy is 
observed after 6 months on the higher dose, patients should be returned to 
their lower dose. 

Missed Dose If a dose is missed, the next tablet(s) should be taken as originally 
planned. Double doses should not be taken to make up for forgotten tablets. 
Administration Tablets should be swallowed whole with water. 
OVERDOSAGE 
Adverse events as a result of an overdose have not been observed during 
clinical trials. Patients with Friedreich's Ataxia (children, adolescents and 
adults) receiving 60 mg/kg for 4 weeks or 75 mg/kg as a single dose 
tolerated the medication well. There is no specific antidote for idebenone. 
Supportive treatment should be given. For management of a suspected drug 
overdose, contact your regional Poison Control Centre. 
DOSAGE FORMS, COMPOSITION AND PACKAGING 
CATENA* is supplied in high density polyethylene bottles containing 90,180, 
270 and 450 tablets. Each orange, round, biconvex, film-coated tablet contains 
150 mg idebenone. The tablets are engraved with "150" on one side and with 
the "Santhera logo" on the other side. In addition, each tablet contains the 
following nonmedicinal ingredients: croscarmellose sodium lactose 
monohydrate, magnesium stearate, microcrystalline cellulose, polyethylene 
glycol 3350, polyvinyl alcohol, povidone K25, silicon dioxide, talc, titanium 
dioxide (CI 77891), FD&C yellow No. 6 aluminium lake (C115985). 
STORAGE AND STABILITY 
Store at 15°C-30°C. 

Supplemental Product Information 
§} 1*1019 ADVERSE RUCTIONS 

Clinical Trial Adverse Drug Reactions 
Because clinical trials are conducted under very specific conditions, the adverse reaction rates observed in the clinical trials may not 
reflect the rates observed in practice and should not be compared to the rates in the clinical trials of another drug. Adverse drug 
reaction information from clinical trials is useful for identifying drug-related adverse events and for approximating rates 

Studies in Patients with Friedreich's Ataxia 
Two Phase I studies evaluated the safety of idebenone in patients aged >8 years with Friedreich's Ataxia. In total, 94 patients were 
included in these studies and received doses of up to 75 mg/kg/day tor 1 day or 60 mg/kg/day for 30 days 
A 6-month Phase II placebo-controlled study (NICOSIA) in Friedreich's Ataxia was designed to generate additional safety data on high-
dose idebenone and to determine the efficacy of idebenone at three dose levels, up to a maximum of 2250 mg/day Forty-eight (48) 
patients between 9 and IB years of age (mean age approximately 14 years) were randomized Adverse events were generally mild, 
and none led to discontinuation ot study medication. Table 1 shows the events |uOged to be reactions to medication in the study 

Table 1: Number of patients with treatment-emergent adverse reactions in the NICOSIA study 
Low dose = 360 mg/day (or 180 mg/day for patients weighing 45 kg or under) 
Mid dose = 900 mg/day (or 450 mg/day tor patients weighing 45 kg or under] 
High dose = 2250 mg/day (or 1350 mg/day patients weighing 45 kg or under) 

Any Body System 

Cardiac Disorders 

Angina pectoris 

Gastrointestinal Disorders 

Abdominal pain upper 

Constipation 

Diarrhea 

Dyspepsia 

Nausea 

Reflux esophagibs 

Vomiting 

Infections and Infestations 

Gastroenteritis 

Influenza 

Investigations 

White blood cell count decreased 

Musculoskeletal and Connective Tissue Disorders 

Musculoskeletal chest pain 

Myalgia 

Nervous System Disorders 

Disturbance in attention 

Headache 

Syncope 

Psychiatric Disorders 

insomnia 

Penal and Urinary Disorders 

Chromaturia 

Respiratory, Thoracic and Mediastinal Disorders 

Dyspnea 

Placebo 

{n=11) 
5 
1 
I 
4 
0 

0 

I 
3 
0 
1 
1 
0 
1 
0 
0 
0 
0 
0 
1 
0 
1 
0 
0 
0 
0 
0 
1 
1 

Low Dose 

(n=!2) 

9 
0 
0 
6 
0 
1 
? 
2 
2 
0 
1 
1 
1 
0 
0 
0 
0 
0 
0 
4 
0 
3 
1 
1 
1 
0 
0 
0 
0 

Mid Dose 

(n=!3) 

10 
0 
0 
8 
I 
0 
I 
2 
3 
1 
1 
0 
11 
0 
0 
0 
2 
1 
1 
3 
1 
2 
0 
0 
0 
1 
1 
0 
I) 

High Dose 

(n=12) 

4 
1 
1 
1 
0 
II 
0 
0 
I 
0 
0 
0 
II 
0 
1 
1 

0 
1) 
0 
4 
0 
4 
0 
0 
0 
0 
0 
0 
0 

DRUG INTERACTIONS 

Overview 

Idebenone competitively inhibits cytochrome P450 2C19 in vitro, with an IC50 ot 2.3 pM. For all other isoenzymes tested, idebenone 
had higher IC50 values. 

Drug-Drvg Interactions 
The major metabolizing enzyme of idebenone has not been determined, but the major elimination pathway is likely through 
conjugation. Inhibitors and inducers of CYP2C19, CYP1A2 and CYP3A4 may affect the metabolism of idebenone. The clinical 
relevance is unknown. 
No significant pharmacokinetic (PK) interactions were observed between single doses of amitriptyline (75 mg), tluvoxamine (100 mg) 
or lithium (2252 mg) and either a single dose of 120 mg idebenone or 120 mg ( i d . No significant PK interaction was observed 
between donepezil (5 mg once daily) and idebenone 360 mg t.i.d [1080 mg]) for 14 days. 

Drug-Food Interactions 
A study has been performed to investigate the effect of fat-rich meals on the bioavailability of CATENA.' Food increases the 
bioavailability of CATENA' (see DOSAGE AND ADMINISTRATION). Therefore CATENA' should always be taken with food, 

Drug-Herb Interactions 
No studies have been conducted t 

Drug-Laboratory Interactions 
No studies have been conducted t 

Drug-Lifestyle Interactions 
No studies have been conducted t 

investigate interactions between CATENA' and herbs, 

investigate interactions between CATENA' and laboratory tests, 

investigate the effects of CATENA1' on ability to drive and use machinery 

The full Product Monograph, prepared for health professionals, can be obtained by contacting the Canadian Importer, GMD 
Distributing Inc., at: 1-866-270-1733. 
It is also available on the Health Canada website: www.hc-scgc.ca 

Santhera Pharmaceuticals (Switzerland) Ltd 
Hammerstrasse 47 
CH-4410 Liestaf 
Switzerland 

Canadian importer/distributor: 
GMD Distributing Inc. 
1215B North Service Road 
Oakville, Ontario 
L6M 2W2 

<$)*, santhera 
6 2008 Santhera Pharmaceuticals 
1501 McGill College Avenue. 26th floor 
Montreal. Quebec H3A 3N9 
CATENA and Santhera are registered trademarks of Santhera Pharmaceuticals (Switzerland). Ltd 
CAT-CAD-0006-E 
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rizatriptan benzoate tablets 

'ImftaltRPD 
rizatriptan benzoate wafers 

• • Prescribing Summary 

Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: 5-HT, Receptor Agonist 

INDICATIONS AND CLINICAL USE 

Adults 
MAXALT® is indicated for acute treatment of migraine 
attacks with or without aura in adults. MAXALT® is not in
tended for the prophylactic therapy of migraine or for use in 
the management of hemiplegic, ophthalmoplegic or basilar 
migraine (see CONTRAINDICATIONS in the Supplemental 
Product Information section). Safety and effectiveness of 
MAXALT* have not been established for cluster headache, 
which is present in an older, predominantly male popula
tion. 

Pediatrics (<18 years of age) 
The safety and efficacy of MAXALT" has not been estab
lished in patients under 18 years of age and its use in 
this age group is not recommended (see WARNINGS AND 
PRECAUTIONS). 

Geriatrics (>65 years of age) 
The safety and effectiveness of MAXALT® has not been 
adequately studied in individuals over 65 years of age. Its 
use in this age group is, therefore, not recommended (see 
WARNINGS AND PRECAUTIONS). 

Special Populations 
For use in special populations, see Supplemental Product 
Information, WARNINGS AND PRECAUTIONS, Special 
Populations. 

CONTRAINDICATIONS 

MAXALT* is contraindicated in patients with history, 
symptoms, or signs of ischemic cardiac, cerebrovascular 
or peripheral vascular syndromes, valvular heart disease 
or cardiac arrhythmias (especially tachycardias). In 
addition, patients with other significant underlying 
cardiovascular diseases (e.g., atherosclerotic disease, 
congenital heart disease) should not receive MAXALT8. 
Ischemic cardiac syndromes include, but are not 
restricted to, angina pectoris of any type (e.g., stable 
angina of effort and vasospastic forms of angina such as 
the Prinzmetal's variant), all forms of myocardial infarc
tion, and silent myocardial ischemia. Cerebrovascular 
syndromes include, but are not limited to, strokes of any 
type as well as transient ischemic attacks (TIAs). 

Peripheral vascular disease includes, but is not limited 
to, ischemic bowel disease, or Raynaud's syndrome (see 
WARNINGS AND PRECAUTIONS). 

Because MAXALT9 may increase blood pressure, it is 
contraindicated in patients with uncontrolled or severe 
hypertension (see WARNINGS AND PRECAUTIONS). 

MAXALT8 is contraindicated within 24 hours of treatment 
with another 5-HT, agonist, or an ergotamine-containing 
or ergot-type medication like dihydroergotamine or 
methysergide. 

MAXALT" is contraindicated in patients with hemiplegic, 
ophthalmoplegic or basilar migraine. 

Concurrent administration of MAO inhibitors or use of riza
triptan within 2 weeks of discontinuation of MAO inhibitor 
therapy is contraindicated (see Drug Interactions). 

Because there are no data available, MAXALT8 is contra
indicated in patients with severe hepatic impairment. 

* Registered Trademarks of Merck & Co., Inc. Used under license. 

MAXALT8 is contraindicated in patients who are 
hypersensitive to rizatriptan or any component of the 
formulation. 

Safety Information 

WARNINGS AND PRECAUTIONS 

General 
MAXALT® should only be used where a clear diagnosis of 
migraine has been established. 

For a given attack, if a patient has no response to the first 
dose of rizatriptan, the diagnosis of migraine should be 
reconsidered before administration of a second dose. 

Psychomotor Effect 
Dizziness, somnolence and asthenia/fatigue were expe
rienced by some patients in clinical trials with MAXALT*8 

(see ADVERSE EVENTS). Patients should be advised to avoid 
driving a car or operating hazardous machinery until they 
are reasonably certain that MAXALT® does not adversely 
affect them. 

Cardiovascular 

Risk of Myocardial Ischemia and/or Infarction and 
Other Adverse Cardiac Events 

MAXALT8 has been associated with transient chest and/ 
or neck pain and tightness which may resemble angina 
pectoris. Following the use of other 5-HT, agonists, 
in rare cases these symptoms have been identified 
as being the likely result of coronary vasospasm or 
myocardial ischemia. Rare cases of serious coronary 
events or arrhythmia have occurred following use of 
other 5-HT, agonists, and may therefore also occur 
with MAXALT8. Because of the potential of this class 
of compounds (5-HT1BnD agonists) to cause coronary 
vasospasm, MAXALT8 should not be given to patients 
with documented ischemic or vasospastic coronary 
artery disease (see CONTRAINDICATIONS). It is strongly 
recommended that MAXALT8 not be given to patients in 
whom unrecognized coronary artery disease (CAD) is 
predicted by the presence of risk factors (e.g., hyperten
sion, hypercholesterolemia, smoker, obesity, diabetes, 
strong family history of CAD, female with surgical or 
physiological menopause, or male over 40 years of age) 
unless a cardiovascular evaluation provides satisfactory 
clinical evidence that the patient is reasonably free of 
coronary artery and ischemic myocardial disease or 
other significant underlying cardiovascular disease. 
The sensitivity of cardiac diagnostic procedures to 
detect cardiovascular disease or predisposition to 
coronary artery vasospasm is unknown. If, during the 
cardiovascular evaluation, the patient's medical his
tory, electrocardiographic or other investigations reveal 
findings indicative of, or consistent with, coronary artery 
vasospasm or myocardial ischemia, MAXALP should 
not be administered (see CONTRAINDICATIONS). 

For patients with risk factors predictive of CAD, who 
are considered to have a satisfactory cardiovascular 
evaluation, the first dose of rizatriptan should be 
administered in the setting of a physician's office or 
similar medically staffed and equipped facility. Because 
cardiac ischemia can occur in the absence of clinical 
symptoms, consideration should be given to obtaining 
on the first occasion of use an electrocardiogram (ECG) 
during the interval immediately following MAXALT8, in 
these patients with risk factors. However, an absence of 
drug-induced cardiovascular effects on the occasion of 
the initial dose does not preclude the possibility of such 
effects occurring with subsequent administrations. 

Intermittent long-term users of MAXALT8 who have 
or acquire risk factors predictive of CAD, as described 
above, should receive periodic interval cardiovascular 
evaluation as they continue to use MAXALT8. 

If symptoms consistent with angina occur after the use 
of MAXALT8, ECG evaluation should be carried out to 
look for ischemic changes. 

The systematic approach described above is intended 
to reduce the likelihood that patients with unrecognized 
cardiovascular disease will be inadvertently exposed 
to MAXALT. 

Discomfort in the chest, neck, throat and jaw (including 
pain, pressure, heaviness and tightness) has been re
ported after administration of rizatriptan. Because drugs 
in this class may cause coronary artery vasospasm, 
patients who experience signs or symptoms suggestive 
of angina following dosing should be evaluated for the 
presence of CAD or a predisposition to Prinzmetal's 
variant angina before receiving additional doses of 
medication, and should be monitored electrocardio-
graphically if dosing is resumed and similar symptoms 
recur. Similarly, patients who experience other symptoms 
or signs suggestive of decreased arterial flow, such 
as ischemic bowel syndrome or Raynaud's syndrome 
following MAXALT8 administration should be evaluated 
for atherosclerosis or predisposition to vasospasm (see 
CONTRAINDICATIONS). 

Cardiac Events and Fatalities Associated with 5-HT, 
Agonists 
MAXALT® may cause coronary artery vasospasm. Serious 
adverse cardiac events, including acute myocardial infarc
tion, life-threatening disturbances of cardiac rhythm, and 
death have been reported within a few hours following the 
administration of 5-HT, agonists. Considering the extent 
of use of 5-HT, agonists in patients with migraine, the 
incidence of these events is extremely low. 

Premarketing Experience with MAXALT" 
Among the approximately 4200 patients who were treated 
with at least a single oral dose of either 5 or 10 mg rizatriptan 
in premarketing clinical trials of MAXALT™, electrocardiac 
adverse experiences were observed in 33 patients. One 
patient was reported to have chest pain with possible 
ischemic ECG changes following a single dose of 10 mg. 

Postmarketing Experience with MAXALT" 
Serious cardiovascular events have been reported in as
sociation with the use of MAXALT®. The uncontrolled nature 
of postmarketing surveillance, however, makes it impossible 
to determine definitively the proportion of reported cases 
that were actually caused by MAXALT® or to reliably assess 
causation in individual cases. 

Cerebrovascular Events and Fatalities Associated 
with 5-HT, Agonists 
Cerebral hemorrhage, subarachnoid hemorrhage, stroke, 
and other cerebrovascular events have been reported 
in patients treated with 5-HT, agonists; and some have 
resulted in fatalities. In a number of cases, it appears 
possible that the cerebrovascular events were primary, the 
agonist having been administered in the incorrect belief 
that the symptoms experienced were a consequence of 
migraine, when they were not. Before treating migraine 
headaches with MAXALT® in patients not previously 
diagnosed as migraineurs, and in migraineurs who present 
with atypical symptoms, care should be taken to exclude 
other potentially serious neurological conditions. If a patient 
does not respond to the first dose, the opportunity should 
be taken to review the diagnosis before a second dose is 
given. It should be noted that patients with migraine may 
be at increased risk of certain cerebrovascular events (e.g., 
stroke, hemorrhage, transient ischemic attack). 

Special Cardiovascular Pharmacology Studies with 
Another 5-HT, Agonist 
In subjects (n=10) with suspected coronary artery disease 
undergoing angiography, a 5-HT, agonist at a subcutane
ous dose of 1.5 mg produced an 8% increase in aortic 
blood pressure, an 18% increase in pulmonary artery 
blood pressure, and an 8% increase in systemic vascular 
resistance. In addition, mild chest pain or tightness was 
reported by four subjects. Clinically significant increases in 
blood pressure were experienced by three of the subjects 
(two of whom also had chest pain/discomfort). Diagnostic 
angiogram results revealed that 9 subjects had normal 
coronary arteries and one had insignificant coronary artery 
disease. 

In an additional study with this same drug, migraine patients 
(n=35) free of cardiovascular disease were subjected to 
assessments of myocardial perfusion by positron emission 
tomography while receiving a subcutaneous 1.5 mg dose 
in the absence of a migraine attack. Reduced coronary 
vasodilatory reserve (-10%), increased coronary resistance 
(-20%), and decreased hyperemic myocardial blood flow 
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(-10%) were noted. The relevance of these findings to the 
use of the recommended oral dose of this 5-HT, agonist 
is not known. 

Similar studies have not been done with MAXALT®. However, 
owing to the common pharmacodynamic actions of 5-HT, 
agonists, the possibility of cardiovascular effects of the 
nature described above should be considered for any agent 
of this pharmacological class. 

Other Vasospasm-Related Events 
5-HT, agonists may cause vasospastic reactions other 
than coronary artery vasospasm. Extensive postmarket 
experience has shown the use of another 5-HT, agonist to 
be associated with rare occurrences of peripheral vascular 
ischemia and colonic ischemia with abdominal pain and 
bloody diarrhea. 

Increase in Blood Pressure 
Significant elevation in blood pressure, including hyperten
sive crisis, has been reported on rare occasions in patients 
receiving 5-HT, agonists with and without a history of 
hypertension. In healthy young male and female subjects 
who received maximal doses of MAXALT® (10 mg every 
2 hours for 3 doses), slight increases in blood pressure 
(approximately 2-3 mmHg) were observed. Rizatriptan is 
contraindicated in patients with uncontrolled or severe 
hypertension (see CONTRAINDICATIONS). In patients with 
controlled hypertension, MAXALT® should be administered 
with caution, as transient increases in blood pressure and 
peripheral vascular resistance have been observed in a 
small portion of patients. 

Endocrine and Metabolism 
Phenylketonurics 
Phenylketonuric patients should be informed that MAXALT 
RPD® Wafers contain phenylalanine (a component of aspar
tame). Each 5 mg wafer contains 1.05 mg phenylalanine, 
and each 10 mg wafer contains 2.10 mg phenylalanine. 

Hepatic/Biliary/Pancreatic 
Rizatriptan should be used with caution in patients with 
moderate hepatic insufficiency due to an increase in 
plasma concentrations of approximately 30% (see ACTION 
AND CLINICAL PHARMACOLOGY, Special Populations and 
Conditions in the Product Monograph and DOSAGE AND 
ADMINISTRATION). Since there are no data in patients with 
severe hepatic impairment, rizatriptan is contraindicated 
in this population (see CONTRAINDICATIONS and DOSAGE 
AND ADMINISTRATION). 

Immune 
Rare hypersensitivity (anaphylaxis/anaphylactoid) reactions 
may occur in patients receiving 5-HT, agonists such as 
MAXALT®. Such reactions can be life threatening or fatal. 
In general, hypersensitivity reactions to drugs are more 
likely to occur in individuals with a history of sensitivity to 
multiple allergens. Owing to the possibility of cross-reactive 
hypersensitivity reactions, MAXALT® should not be used in 
patients having a history of hypersensitivity to chemically-
related 5-HT, receptor agonists. 

Neurologic 
Care should be taken to exclude other potentially serious 
neurologic conditions before treating headache in patients 
not previously diagnosed with migraine or who experience 
a headache that is atypical for them. There have been 
rare reports where patients received 5-HT, agonists for 
severe headache that were subsequently shown to have 
been secondary to an evolving neurological lesion. For 
newly diagnosed patients or patients presenting with 
atypical symptoms, the diagnosis of migraine should be 
reconsidered if no response is seen after the first dose 
of MAXALT®. 

Seizures 
Caution should be observed if MAXALT® is to be used in 
patients with a history of epilepsy or structural brain lesions 
which lower the convulsion threshold. There have been very 
rare reports of seizures following administration of MAXALT® 
in patients with or without risk factors or previous history 
of seizures (see ADVERSE REACTIONS, Post-Marketing 
Adverse Reactions, Nervous System in the Supplemental 
Product Information). 

Ophthalmologic 
Binding to Melanin-Containing Tissues 
The propensity for rizatriptan to bind melanin has not been 
investigated. Based on its chemical properties, rizatriptan 
may bind to melanin and accumulate in melanin-rich tissue 
(e.g., eye) over time. This raises the possibility that rizatrip
tan could cause toxicity in these tissues after extended use. 
There were, however, no adverse ophthalmologic changes 
related to treatment with rizatriptan in the one-year dog 
toxicity study. Although no systematic monitoring of oph
thalmologic function was undertaken in clinical trials, and 
no specific recommendations for ophthalmologic monitoring 
are offered, prescribers should be aware of the possibility 
of long-term ophthalmologic effects. 

Renal 
Rizatriptan should be used with caution in dialysis patients 
due to a decrease in the clearance of rizatriptan, resulting 
in approximately 44% increase in plasma concentrations 
(see ACTION AND CLINICAL PHARMACOLOGY, Special 
Populations and Conditions in the Product Monograph, 
and DOSAGE AND ADMINISTRATION). 

Selective Serotonin Reuptake Inhibitors/Serotonin 
Norepinephrine Reuptake Inhibitors and Serotonin 
Syndrome 
Cases of life-threatening serotonin syndrome have been 
reported during combined use of selective serotonin 
reuptake inhibitors (SSRIs)/serotonin norepinephrine 
reuptake inhibitors (SNRIs) and triptans. If concomitant 
treatment with MAXALT® and SSRIs (e.g., sertraline, escit-
alopram oxalate, and fluoxetine) or SNRIs (e.g., venlafaxine, 
duloxetine) is clinically warranted, careful observation of the 
patient is advised, particularly during treatment initiation 
and dose increases. Serotonin syndrome symptoms may 
include mental status changes (e.g., agitation, hallucina
tions, coma), autonomic instability (e.g., tachycardia, labile 
blood pressure, hyperthermia), neuromuscular aberrations 
(e.g., hyperreflexia, incoordination) and/or gastrointestinal 
symptoms (e.g., nausea, vomiting, diarrhea) (see DRUG 
INTERACTIONS). 

Special Populations 
For use in special populations, see Supplemental Product 
Information, WARNINGS AND PRECAUTIONS, Special 
Populations. 

ADVERSE REACTIONS 
(see Supplemental Product Information for full 
listing) 

Adverse Drug Reaction Overview 

Serious cardiac events, including some that have been 
fatal, have occurred following use of 5-HT, agonists. 
These events are extremely rare and most have been 
reported in patients with risk factors predictive of 
CAD. Events reported have included coronary artery 
vasospasm, transient myocardial ischemia, myocar
dial infarction, ventricular tachycardia, and ventricular 
fibrillation (see CONTRAINDICATIONS, WARNINGS AND 
PRECAUTIONS). 

Long-Term Safety 
In long-term extension studies, a total of 1854 patients 
treated 16,150 migraine attacks with MAXALT® 5 mg 
Tablets and 24,043 attacks with MAXALT® 10 mg Tablets 
over a period of up to 1 year. In general, the types of clinical 
adverse experiences observed in the extension studies 
were similar to those observed in the acute studies. How
ever, the incidences of most clinical adverse events were 
approximately 3-fold higher in extension, as expected, 
based on increased observation time. The most common 
adverse events per attack (defined as occurring at an 
incidence of at least 1 %) for MAXALT® 5 mg and 10 mg, 
respectively, were as follows: nausea (3%, 4%), dizziness 
(2%, 2%), somnolence 2%, 4%), asthenia/fatigue (2%, 2%), 
headache (1 %, 2%), vomiting (1 %, <1 %), chest pain (<1 %, 
1 %) and paresthesia (<1 %, 2%). Due to the lack of placebo 
controls in the extension studies, the role of MAXALT® in 
causation cannot be reliably determined. 

To report a suspected adverse reaction, please contact 
Merck Frosst Canada Ltd. by: 

Toll-free telephone: 1 -800-567-2594 
Toll-free fax: 1 -877-428-8675 

By regular mail: Merck Frosst Canada Ltd., P.O. Box 1005, 
Pointe-Claire - Dorval, QC H9R 4P8 

DRUG INTERACTIONS 

Ergot-Containing Drugs 
Ergot-containing drugs have been reported to cause 
prolonged vasospastic reactions. Because there is a 
theoretical basis that these effects may be additive, use 
of ergotamine-containing or ergot-type medications (like 
dihydroergotamine or methysergide) and rizatriptan within 
24 hours is contraindicated (see CONTRAINDICATIONS). 

Monoamine Oxidase Inhibitors 
Rizatriptan is principally metabolized via monoamine 
oxidase, 'A' subtype (MAO-A). In a drug interaction study, 
when MAXALT® 10 mg was administered to subjects 
(n=12) receiving concomitant therapy with the selective, 
reversible MAO-A inhibitor, moclobemide 150 mg t.i.d., 
there were mean increases in rizatriptan AUC and Cmaxof 
119% and 41%, respectively; and the AUC of the active 
N-monodesmethyl metabolite of rizatriptan was increased 
more than 400%. The interaction would be expected to be 
greater with irreversible MAO inhibitors. Drug interaction 
studies were not conducted with selective MAO-B inhibitors. 

The specificity of MAO-B inhibitors diminishes with higher 
doses and varies among patients. Therefore, co-adminis
tration of rizatriptan in patients taking MAO-A or MAO-B 
inhibitors is contraindicated (see CONTRAINDICATIONS). 

Nadolol/Metoprolol 
In a drug interactions study, effects of multiple doses of 
nadolol 80 mg or metoprolol 100 mg every 12 hours on the 
pharmacokinetics of a single dose of 10 mg rizatriptan were 
evaluated in healthy subjects (n=12). No pharmacokinetic 
interactions were observed. 

Oral Contraceptives 
In a study of concurrent administration of an oral con
traceptive during 6 days of administration of MAXALT® 
(10-30 mg/day) in healthy female volunteers (n=18), 
rizatriptan did not affect plasma concentrations of ethinyl 
estradiol or norethindrone. 

Other 5-HT, Agonists 
The administration of rizatriptan with other 5-HT, agonists 
has not been evaluated in migraine patients. 

Because their vasospastic effects may be additive, 
co-administration of rizatriptan and other 5-HT, agonists 
within 24 hours of each other is contraindicated (see 
CONTRAINDICATIONS). 

Propranolol 
MAXALT® should be used with caution in patients receiv
ing propranolol, since the pharmacokinetic behavior of 
rizatriptan during co-administration with propranolol may 
be unpredictable. In a study of concurrent administration 
of propranolol 240 mg/day and a single dose of rizatriptan 
10 mg in healthy subjects (n=11), mean plasma AUC and 
Cmax for rizatriptan were increased by 70% and 75%, 
respectively, during propranolol administration. In one 
subject, a 4-fold increase in AUC and 5-fold increase in 
Cmax was observed. This subject was not distinguishable 
from the others based on demographic characteristics. 
The AUC of the active N-monodesmethyl metabolite of 
rizatriptan was not affected by propranolol (see DOSAGE 
AND ADMINISTRATION). 

Selective Serotonin Reuptake Inhibitors / Serotonin 
Norepinephrine Reuptake Inhibitors and Serotonin 
Syndrome 
In a pharmacokinetic study with paroxetine and rizatriptan, 
paroxetine had no influence on the plasma levels of riza
triptan and no symptoms of serotonin syndrome emerged. 
Cases of life-threatening serotonin syndrome have however 
been reported in post-marketing experience during com
bined use of selective serotonin reuptake inhibitors (SSRIs) 
or serotonin norepinephrine reuptake inhibitors (SNRIs) and 
triptans (see WARNINGS AND PRECAUTIONS). 

Food 
Interactions with food have not been studied. Food has 
no significant effect on the bioavailability of rizatriptan but 
delays the time to reach peak concentration by an hour. In 
clinical trials, MAXALT® was administered without regard 
to food. 
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Administration 

DOSAGE AND ADMINISTRATION 

(see Product Monograph for complete information) 

Dosing Considerations 
MAXALT® is recommended only for the acute treatment of 
migraine attacks. MAXALT® should not be used prophylacti-
cally. Controlled trials have not established the effectiveness 
of a second dose if the initial dose is ineffective. 

The safety of treating, on average, more than four head
aches in a 30-day period has not been established. 

Recommended Dose and Dosage Adjustment 

ADULTS 

MAXALT® Tablets and MAXALT RPD* Wafers 
The recommended single adult dose is 5 mg. The maximum 
recommended single dose is 10 mg. There is evidence that 
the 10 mg dose may provide a greater effect than the 5 mg 
dose (see CLINICAL TRIALS in the Product Monograph). The 
choice of dose should therefore be made on an individual 
basis, weighing the possible benefit of the 10 mg dose with 
the potential risk for increased adverse events. 

For MAXALT RPD® Wafers, administration with liquid is 
not necessary. The wafer is packaged in a blister within an 
outer aluminum pouch. Patients should be instructed not 
to remove the blister from the outer pouch until just prior 
to dosing. The blister pack should then be peeled open with 
dry hands and the wafer placed on the tongue, where it will 
dissolve and be swallowed with the saliva. 

Redosing 
Doses should be separated by at least 2 hours; no more 
than a total of 20 mg (Tablets or Wafers) should be taken 
in any 24-hour period. 

Patients receiving propranolol 
A single 5 mg dose of MAXALT® should be used. In no 
instances should the total daily dose exceed 10 mg per 
day, given in two doses, separated by at least two hours 
(see DRUG INTERACTIONS). 

Renal Impairment 
In hemodialysis patients with severe renal impairment 
(creatinine clearance <2 mL/mln/1.73 m2), the AUC of 
rizatriptan was approximately 44% greater than in patients 
with normal renal function (see ACTIONS AND CLINICAL 
PHARMACOLOGY, Special Populations and Conditions in the 
Product Monograph). Consequently, if treatment is deemed 
advisable in these patients, the 5 mg MAXALT® Tablet or 
Wafer should be administered. No more than a total of 10 mg 
should be taken in any 24-hour period. Repeated dosing in 
renally impaired patients has not been evaluated. 

Hepatic Impairment 
MAXALT® is contraindicated in patients with severe hepatic 
impairment (Child-Pugh grade C) due to the absence of 
safety data. Plasma concentrations of rizatriptan were 
approximately 30% greater in patients with moderate 
hepatic insufficiency (see ACTIONS AND CLINICAL 
PHARMACOLOGY, Special Populations and Conditions in 
the Product Monograph). Consequently, if treatment is 
deemed advisable in the presence of moderate hepatic 
impairment, the 5 mg MAXALT® Tablet or Wafer should 
be administered. No more than a total of 10 mg should be 
taken in any 24-hour period. Repeated dosing in hepatically 
impaired patients has not been evaluated. 

Patients with Hypertension 
MAXALT® should not be used in patients with uncontrolled 
or severe hypertension. In patients with mild to moderate 
controlled hypertension, patients should be treated cautiously 
at the lowest effective dose. 

Missed Dose 
If a tablet is missed at its usual time, an extra dose should 
not be taken. The next dose should be taken as usual. 

OVERDOSAGE 

No overdoses of MAXALT® were reported during clinical 
trials. 

Rizatriptan 40 mg (administered as either a single dose 
or as two doses with a 2-hour interdose interval) was 
generally well tolerated in over 300 patients; dizziness and 
somnolence were the most common drug-related adverse 
effects. 

In a clinical pharmacology study in which 12 subjects 
received rizatriptan, at total cumulative doses of 80 mg 
(given within four hours), two subjects experienced syncope 
and/or bradycardia. One subject, a female aged 29 years, 
developed vomiting, bradycardia, and dizziness beginning 
three hours after receiving a total of 80 mg rizatriptan 
(administered over two hours); a third degree AV block, 
responsive to atropine, was observed an hour after the 
onset of the other symptoms. The second subject, a 
25-year-old male, experienced transient dizziness, syncope, 
incontinence, and a 5-second systolic pause (on ECG 
monitor) immediately after a painful venipuncture. The 
venipuncture occurred two hours after the subject had 
received a total of 80 mg rizatriptan (administered over 
four hours). 

In addition, based on the pharmacology of rizatriptan, 
hypertension or other more serious cardiovascular symptoms 
could occur after overdosage. Gastrointestinal decontami
nation (i.e., gastric lavage followed by activated charcoal) 
should be considered in patients suspected of an overdose 
with MAXALT®. The elimination half-life of rizatriptan is 
2 to 3 hours (see ACTION AND CLINICAL PHARMACOLOGY 
in the Product Monograph). Clinical and electrocardiographic 
monitoring should be continued for at least 12 hours, even 
if clinical symptoms are not observed. 

There is no specific antidote to rizatriptan. In cases of 
severe intoxication, intensive care procedures are recom
mended, including establishing and maintaining a patent 
airway, ensuring adequate oxygenation and ventilation, and 
monitoring and support of the cardiovascular system. 

The effects of hemo- or peritoneal dialysis on serum 
concentrations of rizatriptan are unknown. 

Supplemental Product Information 
WARNINGS AND PRECAUTIONS 
Special Populations 
Pregnant Women: In a reproduction study in rats, birth weights and pre- and 
post-weaning weight gain were reduced in the offspring of females treated 
prior to and during mating and throughout gestation and lactation. These 
effects occurred in the absence of any apparent maternal toxicity (maternal 
plasma drug exposures were 22 and 337 times, respectively, the exposure 
in humans receiving the maximum recommended daily dose (MRDD) of 
20 mg). The developmental no-effect dose was equivalent to 2.25 times human 
exposure at the MRDD. 

In embryofetal development studies, no teratogenic effects were observed 
when pregnant rats and rabbits were administered doses at the equivalent of 
337 times and 168 times, respectively, the human MRDD, during organogenesis. 
However, fetal weights were decreased in conjunction with decreased maternal 
weight gain at these same doses. The developmental no-effect dose in both rats 
and rabbits was 22 times the human MRDD. Toxicokinetic studies demonstrated 
placental transfer of drug in both species. 

There are no adequate and well-controlled studies in pregnant women; 
therefore, rizatriptan should be used during pregnancy only if the potential 
benefit justifies the potential risk to the fetus. 
Impairment of Fertility 

In a fertility study in rats, altered estrus cyclicity and delays in time to mating 
were observed in females treated orally with an equivalent of 337 times the 
maximum recommended daily dose (MRDD) of 20 mg in humans. The no-effect 
dose was 22 times the MRDD. There was no impairment of fertility or reproduc
tive performance in male rats treated with up to 825 times the MRDD. 
Nursing Women: It is not known whether this drug is excreted in human 
milk. Because many drugs are excreted in human milk, caution should be 
exercised when MAXALT® is administered to women who are breast-feeding. 
Rizatriptan is extensively excreted in rat milk, at a level of 5-fold or greater 
than maternal plasma levels. 

Pediatrics (< 18 years of age): MAXALT® is not recommended for use in 
patients under 18 years of age. In a randomized placebo-controlled trial of 
291 adolescent migraineurs, aged 12-17 years, the efficacy of MAXALT® 
Tablets (5 mg) was not different from that of placebo (see ACTIONS AND 
CLINICAL PHARMACOLOGY, Special Populations and Conditions in the product 
monograph). 

Geriatrics (> 65 years of age): The safety and effectiveness of MAXALT® 
has not been adequately studied in individuals over 65 years of age. The risk 
of adverse reactions to this drug may be greater in elderly patients, as they are 
more likely to have decreased hepatic function, be at higher risk for CAD, and 
experience blood pressure increases that may be more pronounced. Clinical 
studies with MAXALT® did not include a substantial number of patients over 
65 years of age (n=17). Its use in this age group is, therefore, not recom
mended. 

Special Disease Conditions: 
MAXALT® should be administered with caution to patients with diseases that 
may alter the absorption, metabolism, or excretion of drugs (see ACTIONS 
AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the 
product monograph). 
Monitoring and Laboratory Tests 
No specific laboratory tests are recommended for monitoring patients prior to 
and/or after treatment with MAXALT®. 

Clinical Trial Adverse Drug Reactions 
Because clinical trials are conducted under very specific conditions the adverse 
reaction rates observed in the clinical trials may not reflect the rates observed 
ih practice and should not be compared to the rates in the clinical trials of 
another drug. Adverse drug reaction information from clinical trials is useful for 
identifying drug-related adverse events and for approximating rates. 

Experience in Controlled Clinical Trials with MAXALT8 

Typical 5-HT, Agonist Adverse Reactions 
As with other 5-HT, agonists, MAXALT® has been asseciated with sensations of 
heaviness, pressure, tightness or pain which may be intense. These may occur 
in any part of the body including the chest, throat, neck, jaw and upper limb. 

Acute Safety 
Adverse experiences to rizatriptan were assessed in controlled clinical trials that 
included over 3700 patients who received single or multiple doses of MAXALT"0 

Tablets. The mest common adverse events during treatment with MAXALT® 
were asthenia/fatigue, semnolence, pain/pressure sensation and dizziness. 
These events appeared to be dose-related. In long-term extension studies 
where patients were allowed to treat multiple attacks for up to 1 year, 4% 
(59 out of 1525 patients) withdrew because of adverse experiences. 
Tables 1 and 2 list the adverse events regardless of drug relationship (incidence 
> 1% and greater than placebo) after a single dose of MAXALT® Tablets and 
MAXALT RPD® Wafers, respectively. Most of the adverse events appear to 
be dose-related. The events cited reflect experience gained under closely 
monitored conditions of clinical trials in a highly selected patient population. 
In actual clinical practice or in other clinical trials, these frequency estimates 
may not apply, as the conditions of use, reporting behavior, and the kinds of 
patients treated may differ. 

Table 1 
Incidence (21% and Greater than Placebo) of Adverse Experiences 

After a Single Dose of MAXALT* Tablets or Placebo (Prior to 
Subsequent Dcse) in Phase III Controlled Clinical Trials' 

Number of Patients 

Placebo 

627 

Symptoms of Potentially Cardiac Origin 
Upper Limb Sensations" 
Chest Sensations* 
Neck/Throat/Jaw Sensations* 
Palpitations 

Body as a Whole 
Asthenia/Fatigue 
Abdominal Pain 

Digestive System 
Nausea 
Dry Mouth 
Vomiting 

Nervous System 
Dizziness 
Somnolence 
Headache 
Paresthesia 
Tremor 
insomnia 

Skin and Skin Appendage 
Flushing 

1.3 
1.0 
0.6 
0.2 

2.1 
1.0 

3.5 
1.3 
2.1 

4.5 
3.5 
0.8 
1.0 
1.0 
0.3 

1.0 

% of Patients 

MAXALT" 
5mg 

977 

1.7 
1.6 
1.4 
0.9 

4.2 
1.7 

41 
2.6 
1.6 

42 
4.2 
1.8 
1.5 
1.3 
1.0 

0.6 

MAXALT* 
10 mg 

1167 

18 
3.1 
2.5 
1.0 

6.9 
2.2 

5.7 
3.0 
2.3 

8.9 
8.4 
2.1 
2.9 
0.3 
0.3 

1.1 

'The term "sensations" encompasses adverse events described as pain, dis
comfort, pressure, heaviness, constriction, tightness, heat/burning sensation, 
paresthesia, numbness, tingling, weakness and strange sensations, 

tData from Studies 022,025,029 and 030, 

Table 2 
Incidence {> 1 % and Greater than Placebo) of Adverse Experiences 

After a Single Dose of MAXALT RPD® Wafers or Placebo (Prior to 
Subsequent Dose) in Phase III Controlled Clinical Trials1 

Number of Patients 

Placebo 

283 

Symptoms of Potentially Cardiac Origin 
Chest Sensations* 
Neck/throat/Jaw Sensations* 
Tachycardia 
Upper Limb Sensations* 
Palpitations 

Body as a Whole 
Asthenia/Fatigue 

Digestive System 
Dry Mouth 
Nausea 
Dyspepsia 
Acid Regurgitation 
Salivation Increase 

Musculoskeletal System 
Regional Heaviness 

Nervous System 
Dizziness 
Somnolence 
Headache 
Insomnia 
Paresthesia 
Hypesthesia 
Mental Acuity Decreased 
Tremor 
Nervousness 

Respiratory System 
Pharyngeal Discomfort 

Skin and Skin Appendage 
Sweating 

Special Senses 
Taste Perversion 
Blurred Vision 

0.4 
0.4 
1.1 
0.4 
0.4 

0.4 

2.1 
5.7 
0.7 
0 
0 

0 

39 
2.8 
0.7 
0 

0.4 
0 
0 

0.7 
0.4 

0 

0.7 

1.1 
0 

% of Patients 

MAXALT 
RPD" 
5mg 

282 

1.4 
1.4 
1.4 
0.7 
0.4 

2.1 

6.4 
6.4 
1.1 
1.1 
0 

0 

6.4 
4.3 
1.8 
1.4 
1.4 
1.4 
1.1 
11 
11 

1.1 

1.1 

1.4 
0.4 

MAXALT 
RPD* 
10 mg 

302 

1.7 
2.0 
0.3 
20 
1.0 

3.6 

6.0 
7.0 
2.0 
0.7 
1.3 

1.0 

8.6 
5.3 
2.0 
0.7 
3.0 
07 
0.3 
0 

0.7 

0.7 

1.0 

2.3 
1.3 

'The term "sensations" encompasses adverse events described as pain, dis
comfort, pressure, heaviness, constriction, tightness, heat/burning sensation, 
paresthesia, numbness, tingling, weakness and strange sensations. 

fData from Studies 039 and 049. 

MAXALT® was generally well-tolerated, Adverse experiences were typically 
mild in intensity and were transient. The frequencies of adverse experiences 
in clinical trials did not increase when up to three doses were taken within 
24 hours. The incidences of adverse experiences were not affected by age, 
gender or use of prophylactic medications. There were insufficient data to 
assess the impact of race on the incidence of adverse events. 

Other Events Observed in Association with the Administration 
of MAXALT* 
In the section that follows, the frequencies of less commonly reported adverse 
clinical events are presented. Because the reports include events observed 
in open studies, the role of MAXALP0 in their causation cannot be reliably 
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determined. Furthermore, variability associated with adverse event reporting, 
the terminology used to describe adverse events, etc. limit the value of the 
quantitative frequency estimates provided. Event frequencies are calculated as 
the number of patients who used MAXALT® 5 mg and 10 mg tablets in Phase II 
and III studies (n=3716) and reported an event divided by the total number of 
patients exposed to MAXALT®. All reported events are included, except those 
already listed in the previous table, those too general to be informative, and 
those not reasonably associated with the use of the drug. Events are further 
classified within body system categories and enumerated in order of decreasing 
frequency using the following definitions: frequent adverse events are those 
defined as those occurring in at least 1/100 patients; infrequent adverse 
experiences are those occurring in 1/100 to 1/1000 patients; and rare adverse 
experiences are those occurring in fewer than 1/1000 patients. 

Body as a Whole 
Frequent were warm sensations, chest pain and chills/cold sensations. 
Infrequent were heat sensitivity, facial edema, hangover effect, abdominal 
distention, edema/swelling and malaise. Rare were fever, orthostatic effects, 
and syncope. 

Cardiovascular 
Frequent was palpitation. Infrequent were tachycardia, cold extremities, 
hypertension, arrhythmia, and bradycardia. Rare were angina pectoris and 
blood pressure increased. 

Digestive 
Frequent was diarrhea. Infrequent were dyspepsia, thirst, acid regurgitation, 
dysphagia, constipation, flatulence, and tongue edema. Rare were anorexia, 
appetite increase, gastritis, paralysis (tongue), eructation and glosodynia. 

Metabolic 

Infrequent was dehydration. 

Musculoskeletal 
Infrequent were muscle weakness, stiffness, myalgia, muscle cramp, muscu
loskeletal pain, and arthralgia. 

Neurological/Psychiatric 
Frequent were hypesthesia and mental acuity decreased. Infrequent were 
nervousness, vertigo, insomnia, anxiety, depression, euphoria, disorientation, 
ataxia, dysarthria, confusion, dream abnormality, gait abnormality, irritability, 
memory impairment, agitation, hyperesthesia, sleep disorder, speech disorder, 
migraine and spasm. Rare were dysesthesia, depersonalization, akinesia/ 
bradykinesia, apprehension, hyperkinesia, hypersomnia, and hyporeflexia. 

Respiratory 
Frequent were dyspnea and pharyngeal discomfort. Infrequent were pharyngitis, 
irritation (nasal), congestion (nasal), dry throat, upper respiratory infection, 
yawning, respiratory congestion, dry nose, epistaxis, and sinus disorder. 
Rare were cough, hiccups, hoarseness, rhinorrhea, sneezing, tachypnea, and 
pharyngeal edema. 

Special Senses 
Frequent was taste perversion. Infrequent were blurred vision, tinnitus, dry 
eyes, burning eye, eye pain, eye irritation, ear pain, and tearing. Rare were 
hyperacusis, smell perversion, photophobia, photopsia, itching eye, and eye 
swelling. 

Skin and Skin Appendage 
Infrequent were sweating, pruritus, rash, and urticaria. Rare were erythema, 
acne, and photosensitivity. 

Urogenital System 
Frequent was hot flashes. Infrequent were urinary frequency, polyuria, and 
menstruation disorder. Rare was dysuria. 

The adverse experience profile seen with MAXALT RPD® Wafers was similar to 
that seen with MAXALT™ Tablets. 

Post-Market Adverse Drug Reactions 
The following additional adverse reactions have been reported very rarely 
and most have been reported in patients with risk factors predictive of CAD; 
Myocardial ischemia or infarction, cerebrovascular accident. 
The following adverse reactions have also been reported; 

Hypersensitivity: Hypersensitivity reaction, anaphylaxis/anaphylactoid reac
tion, angioedema (e.g., facial edema, tongue swelling, pharyngeal edema), 
wheezing, urticaria, rash, toxic epidermal necrolysis. 

Musculoskeletal: facial pain 

Special Senses: Dysgeusia. 

Nervous System: serotonin syndrome. 

Seizures: There have been very rare reports of seizures following administration 
of MAXALT0* in patients with or without risk factors or previous history of 
seizures (see WARNINGS AND PRECAUTIONS). 

Drug Abuse and Dependence 

Although the abuse potential of MAXALT® has not been specifically assessed, no 
abuse of, tolerance to, withdrawal from, or drug-seeking behavior was observed 
in patients who received MAXALT** in clinical trials or their extensions. The 
5-HTim„ agonists, as a class, have not been associated with drug abuse. 
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Rapid, reliable relief. R E L R A X * 
eletriptan HBr 40/Tig 

J f i | Prescribing Summary 

H f ] Patient Selection Criteria 

THERAPEUTIC CLASSIFICATION: Migraine Therapy 

INDICATIONS AND CLINICAL USE 

RELPAX (eletriptan hydrobromide) is indicated for the acute treatment of migraine with or 

without aura in adults. 

RELPAX tablets are not intended for the prophylactic therapy of migraine or for use in the 

management of hemiplegic, ophthalmoplegic or basilar migraine (see CONTRAINDICATIONS). 

Safety and effectiveness of RELPAX tablets have not been established for cluster headache, 

which is present in an older, predominantly male population. 

CONTRAINDICATIONS 

RELPAX tablets are contraindicated in patients with history, symptoms, or signs of 

ischemic cardiac, cerebrovascular or peripheral vascular syndromes, valvular heart 

disease or cardiac arrhythmias (especially tachycardias). In addition, patients with other 

significant underlying cardiovascular diseases (e.g., atherosclerotic disease, congenital 

heart disease) should not receive eletriptan. Ischemic cardiac syndromes include, but 

are not restricted to, angina pectoris of any type (e.g., stable angina of effort and 

vasospastic forms of angina such as the Prinzmetal's variant), all forms of myocardial 

infarction, and silent myocardial ischemia. Cerebrovascular syndromes include, but are 

not limited to, strokes of any type as well as transient ischemic attacks (TIAs). 

Peripheral vascular disease includes, but is not limited to, ischemic bowel disease, or 

Raynaud's syndrome (see WARNINGS AND PRECAUTIONS). 

Because RELPAX may increase blood pressure, it is contraindicated in patients with 

uncontrolled or severe hypertension (see WARNINGS AND PRECAUTIONS). 

Eletriptan is metabolized by the CYP3A4 enzyme. Therefore, RELPAX is contraindicated 

within 72 h of treatment with the following potent CYP3A4 inhibitors: ketoconazole, 

itraconazole, nefazodone, troleandomycin, clarithromycin, ritonavir, and nelfinavir. 

RELPAX is contraindicated within 72 h with drugs that have demonstrated potent 

CYP3A4 inhibition and have this potent effect described in the CONTRAINDICATIONS, or 

WARNINGS AND PRECAUTIONS sections of their labeling (see DRUG INTERACTIONS and 

ADMINISTRATION). 

RELPAX is contraindicated within 24 h of treatment with another 5-HT, agonist, 

an ergotamine-containing or ergot-type medication such as dihydroergotamine (DHE) 

or methysergide. 

RELPAX is also contraindicated in patients with hemiplegic, ophthalmoplegic or basilar 

migraine; in patients with severe hepatic impairment; and in patients with known 

hypersensitivity to eletriptan or any of its inactive ingredients. 

SPECIAL POPULATIONS 

Pregnant women 

The safety of eletriptan in pregnant women has not been established. Administration of 

RELPAX tablets should only be considered if the expected benefit to the mother is greater 

than any possible risk to the fetus (see Supplemental Product Information). 

Nursing women 

Caution should be exercised when RELPAX tablets are administered to nursing women. 

Eletriptan is excreted in human breast milk (see Supplemental Product Information). 

Pediatrics (<18 years of age) 

Safety and effectiveness of RELPAX tablets in pediatric patients have not been established; 

therefore, RELPAX is not recommended for use in patients under 18 years of age. 

The efficacy of RELPAX tablets (40 mg) in patients 11 -17 was not established in a randomized, 

placebo-controlled trial of 274 adolescent migraineurs. 

Geriatrics (>65 years of age) 

RELPAX has been given to only 50 patients over the age of 65. Blood pressure was increased 

to a greater extent in elderly subjects than in young subjects. Experience of the use of RELPAX 

in patients aged >65 years is limited. Therefore, the use of RELPAX in patients over 65 years 

is not recommended (see Supplemental Product Information). | 

lu l l Safety Information 
WARNINGS AND PRECAUTIONS 

General 
RELPAX tablets should only be used where a clear diagnosis of migraine has been 

established. 

CYP3A4 inhibitors 

See CONTRAINDICATIONS above. 

Cardiovascular 
Risk of myocardial ischemia and/or infarction and other cardiac events: As with other 
triptans, eletriptan has been associated with transient pain or pressure sensation in the 
chest or throat Because of the potential of 5-HT, agonists to cause coronary vasospasm, 
eletriptan should not be given to patients with documented ischemic or vasospastic 
coronary artery disease (CAD) (see CONTRAINDICATIONS), ft is strongly recommended 
that eletriptan not be given to patients in whom unrecognized CAD is predicted by the 
presence of risk factors (e.g., hypertension, hypercholesterolemia, smoker, obesity, 
diabetes, strong family history of CAD, female with surgical or physiological menopause, 
or male >40 years of age) unless a cardiovascular evaluation provides satisfactory clinical 
evidence that the patient is reasonably free of coronary artery and ischemic myocardial 
disease, or other significant underlying cardiovascular disease. The sensitivity of cardiac 
diagnostic procedures to detect cardiovascular disease or predisposition to coronary 
artery vasospasm is modest, at best If, during the cardiovascular evaluation, the patient's 
medical history, electrocardiographic, or other investigations reveal findings indicative of, or 
consistent with, coronary artery vasospasm or myocardial ischemia, eletriptan should not 
be administered (see CONTRAINDICATIONS). 

These evaluations, however, may not identify every patient who has cardiac disease, and 
in very rare cases, serious cardiac events, such as myocardial infarction or coronary 
ischemia have occurred in patients without evidence of underlying cardiovascular disease. 
For patients with risk factors predictive of CAD who are determined to have a satisfactory 
cardiovascular evaluation, it is strongly recommended that administration of the 1s1 dose 
of eletriptan take place in the setting of a physician's office or similar medically staffed 
and equipped facility unless the patient has previously received eletriptan. Because cardiac 
ischemia can occur in the absence of clinical symptoms, consideration should be given to 
obtaining, on the 1s1 occasion of use, an electrocardiogram (ECG) during the interval 
immediately following administration of eletriptan, in patients with risk factors. However, 
an absence of drug-induced cardiovascular effects on the occasion of the initial dose does 
not preclude the possibility of such effects occurring with subsequent administrations, 
ft is recommended that patients who are intermittent long-term users of 5-HT, agonists 
including eletriptan, and who have or acquire risk factors predictive of CAD, as described 
above, undergo periodic cardiovascular evaluation as they continue to use eletriptan. 
If symptoms consistent with angina occur after the use of eletriptan, ECG evaluation should 
be carried out to look for ischemic changes. 

The systematic approach described above is intended to reduce 
the likelihood that patients with unrecognized cardiovascular 
disease will be inadvertently exposed to therapy with eletriptan. 

Discomfort in the chest, neck, throat and jaw (including pain, pressure, heaviness, and 
tightness) has been reported after administration of eletriptan. Because 5-HT, agonists 
may cause coronary vasospasm, patients who experience signs or symptoms 
suggestive of angina following eletriptan should be evaluated for the presence of CAD 
or a predisposition to variant angina before receiving additional doses, and should be 
monitored electrocardiographically if dosing is resumed and similar symptoms recur. 
Similarly, patients who experience other symptoms or signs suggestive of decreased 
arterial flow, such as ischemic bowel syndrome or Raynaud's syndrome following 
eletriptan should be evaluated for atherosclerosis or predisposition to vasospasm 
(see CONTRAINDICATIONS and WARNINGS AND PRECAUTIONS and ADVERSE REACTIONS, 
Clinical trial adverse drug reactions). 

Cardiac events and fatalities associated with 5-HT, agonists: As with other triptans, 
eletriptan may cause coronary artery vasospasm. Serious adverse cardiac events, including 
acute myocardial infarction, life-threatening disturbances of cardiac rhythm, and death have 
been reported within a few hours following the administration of other 5-HT, agonists. 
Considering the extent of use of 5-HT, agonists in patients with migraine, the incidence of 
these events is extremely low. 

Patients with symptomatic Wolff-Parkinson-White syndrome or arrhythmias associated with 
other cardiac accessory conduction pathway disorders should not receive RELPAX. 
As with other 5-HT, agonists, sensations of tightness, pain, pressure, and heaviness have 
been reported after treatment with RELPAX tablets in the precordium, throat and jaw. Events 
that are localized to the chest, throat, neck and jaw have not been associated with 
arrhythmias or ischemic ECG changes in clinical trials. 
Because 5-HT, agonists may cause coronary artery vasospasm, patients who experience 
signs or symptoms suggestive of angina following dosing should be evaluated for the 
presence of CAD or a predisposition to Prinzmetal's variant angina before receiving 
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additional doses of medication, and should be monitored electrocardiographically if 
dosing is resumed and similar symptoms recur. Similarly, patients who experience other 
symptoms or signs suggestive of decreased arterial flow, such as ischemic bowel 
syndrome or Raynaud's syndrome, following the use of any 5-HT-, agonist are candidates 
for further evaluation (see CONTRAINDICATIONS and Supplemental Product Information). 
Cerebrovascular events and fatalities associated with 5-HT, agonists: Cerebral 
hemorrhage, subarachnoid hemorrhage, stroke, and other cerebrovascular events have 
been reported in patients treated with 5-HT, agonists, and some have resulted in fatalities. 
In a number of cases, it appears possible that the cerebrovascular events were primary, 
the agonist having been administered in the incorrect belief that the symptoms 
experienced were a consequence of migraine, when they were not. It should be noted 
that patients with migraine may be at increased risk of certain cerebrovascular events 
(e.g., stroke, hemorrhage, transient ischemic attack). 
Increase in blood pressure: Significant elevation in blood pressure, including hypertensive 

crisis, has been reported on rare occasions in patients receiving other 5-HT, agonists with 
and without a history of hypertension. In clinical pharmacology studies, oral eletriptan 
(at doses of 60 mg or more) was shown to cause small transient dose-related increases 
in blood pressure, predominantly diastolic, consistent with its mechanism of action and 
with other 5-HT1B;1D agonists. The effect was more pronounced in renally impaired and 
elderly subjects. A single patient with hepatic cirrhosis received eletriptan 80 mg and 
experienced a blood pressure of 220/96 mmHg 5 h after dosing. The treatment-related 
event persisted for 7 h. 
RELPAX tablets are contraindicated in patients with uncontrolled or severe hypertension 
(see CONTRAINDICATIONS). 
Hepatic 
The effects of severe hepatic impairment on eletriptan metabolism were not evaluated. 
RELPAX tablets should not be given to patients with severe hepatic impairment. 
No dose adjustment is necessary in mild to moderate impairment (see ADMINISTRATION and 
Supplemental Product Information). 
Neurologic 
Care should be taken to exclude other potentially serious neurologic conditions before 

treating headache in patients not previously diagnosed with migraine headache or who 
experience a headache that is atypical for them. There have been rare reports where patients 
received 5-HT, agonists for severe headaches that were subsequently shown to have been 
secondary to an evolving neurologic lesion. For newly diagnosed patients or patients 
presenting with atypical symptoms, the diagnosis of migraine should be reconsidered if no 
response is seen after the 1sl dose of eletriptan. 
Seizures: Caution should be observed if eletriptan is to be used in patients with a 
history of seizures or other risk factors, such as structural brain lesions, which lower the 
convulsion threshold. 
Psychomotor effect 
Patients should be advised to avoid driving a car or operating hazardous machinery until they 
are reasonably certain that RELPAX does not affect them adversely. 
Renal 
There was no significant change in clearance observed in subjects with mild, moderate or 
severe renal impairment. In some of these patients, an elevation in blood pressure was 
observed (see ADMINISTRATION). 
Sensitivity/resistance 
Hypersensitivity: Owing to the possibility of cross-reactive hypersensitivity reactions, RELPAX 
should not be used in patients having a history of hypersensitivity to chemically-related 
5-HT, receptor agonists (see ADVERSE REACTIONS and Supplemental Product Information). 

ADVERSE REACTIONS 
Adverse drug reaction overview 
Serious cardiac events, including some that have been fatal, have occurred following 
the use of other 5-HT, agonists. These events are extremely rare and most have been 
reported in patients with risk factors of CAD. Events reported have included coronary 
artery vasospasm, transient myocardial ischemia, myocardial infarction, ventricular 
tachycardia, and ventricular fibrillation (see CONTRAINDICATIONS and WARNINGS AND 
PRECAUTIONS). 
Typical 5-HT, agonist adverse reactions 
As with other 5-HT, agonists, RELPAX has been associated with sensations of heaviness, 
pressure, tightness or pain which may be intense. These may occur in any part of the body 
including the chest, throat, neck, jaw and upper limbs. 
Increases in blood pressure 
Significant elevations in systemic blood pressure, including hypertensive crisis, have been 

reported on rare occasions in patients with and without a history of hypertension treated with 
other 5-HT, agonists. RELPAX is contraindicated in patients with uncontrolled hypertension 
(see CONTRAINDICATIONS). 

Clinical trial adverse drug reactions 
Among 5,984 patients who treated a single migraine headache with RELPAX 20,40 or 80 mg 
tablets in short-term, placebo-controlled trials, the most common and dose-related adverse 

events (AEs) reported with treatment with RELPAX were asthenia (7.2%), nausea (7.8%), dizziness 

(5.7%) and somnolence (5.2%) (see Supplemental Product Information and Table 1 below), 

RELPAX tablets are generally well tolerated. Across all doses, most AEs were mild and transient. 

The frequency of AEs in clinical trials did not increase when up to 2 doses of RELPAX tablets were 

taken within 24 h. The incidence of AEs in controlled clinical trials was not affected by gender, 

age, or race of patients. AE frequencies were also unchanged by concomitant use of drugs 

commonly taken for migraine prophylaxis, (e.g., SSRIs, beta-blockers, calcium channel blockers, 

tricyclic antidepressants), estrogen replacement therapy and oral contraceptives. 

DRUG INTERACTIONS 
Effects of other drugs on eletriptan 

CYP3A4 inhibitors: See CONTRAINDICATIONS and Supplemental Product Information. 
Ergot-containing drugs: Ergot-containing drugs have been reported to cause prolonged 

vasospastic reactions. Because these effects may be additive, use of ergotamine-containing 

or ergot-type medications (like dihydroergotamine [DHE] or methysergide) and RELPAX 
tablets within 24 h is not recommended (see CONTRAINDICATIONS). 
Other 5-HT, agonists: See CONTRAINDICATIONS. 
Selective serotonin reuptake inhibitors (SSRIs): SSRIs (e.g., fluoxetine, fluvoxamine, 

paroxetine, sertraline) have been reported, rarely, to cause weakness, hyperreflexia, and 

incoordination when co-administered with 5-HT, agonists. If concomitant treatment with 

eletriptan and an SSRI is clinically warranted, appropriate observation of the patient is advised. 

Drug-food interactions 

The AUC and C„,mof eletriptan are increased by approximately 20 to 30% following oral 

administration with a high fat meal. 

Health Canada may be notified by phone of serious or unexpected reaction to this drug at: 

1-866-234-2345. 

f f f i l Administration 

Dosing considerations 
RELPAX tablets should be taken as early as possible after the onset of a migraine attack, but 

are also effective if taken at a later stage. RELPAX tablets should not be used prophylactically. 

Recommended dose and dosage adjustment 
Adult (18-65 years of age): In controlled clinical trials, single doses of 20 mg and 40 mg were 

effective for the acute treatment of migraine in adults. A greater proportion of patients had 

a response following a 40 mg dose than following a 20 mg dose. Individuals may vary in 

response to doses of RELPAX tablets. 

When initiating treatment with RELPAX, a starting dose of 20 mg or 40 mg may be considered. 

Patients who do not obtain satisfactory efficacy after an initial trial of 20 mg may be effectively 

treated with 40 mg in subsequent migraine attacks. The choice of dose should therefore be 

made on an individual basis, according to the clinical status of the patient and weighing the 

possible risk/benefit of the 40 mg dose. A minimal effective dose should be used. 

If after an initial dose of 20 mg, headache improves but then returns, a repeat dose of 

20 mg may be beneficial and should be taken at least 2 h after the initial dose. If an initial 

dose of 40 mg is taken, a 2nd dose is not recommended. 

If the initial dose is ineffective, controlled clinical trials have not shown a benefit of a 

2"" dose to treat the same attack. 

The maximum daily dose should not exceed 40 mg. 

The safety of treating an average of more than 3 headaches in a 30-day period has not 

been established. 

Patients receiving potent CYP3A4 inhibitors 
Eletriptan is metabolized by the CYP3A4 enzyme. Concomitant use of RELPAX and potent 

CYP3A4 inhibitors may lead to significant increases in AUC and Cma„ therefore RELPAX 
tablets are contraindicated within 72 h of treatment with the following potent CYP3A4 

inhibitors: ketoconazole, itraconazole, clarithromycin, troleandomycin, ritonavir, nelfinavir and 

nefazodone. RELPAX is contraindicated within 72 h with drugs that have demonstrated 

potent CYP3A4 inhibition and have this potent effect described in the CONTRAINDICATIONS 
or WARNINGS AND PRECAUTIONS sections of their labeling (see DRUG INTERACTIONS and 

CONTRAINDICATIONS). 

Patients with hepatic impairment 

No dose adjustment is required in patients with mild or moderate hepatic impairment. As 

RELPAX has not been studied in patients with severe hepatic impairment, it is contraindicated 

in these patients (see CONTRAINDICATIONS). 

Patients with renal impairment 
In some patients with renal impairment, an elevation in blood pressure was observed. 

A total daily dose of greater than 20 mg should be administered with caution (see WARNINGS 
AND PRECAUTIONS). 

Administration 
RELPAX tablets should be swallowed whole with water. 
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Supplemental Product Information 
WARNINGS AND PRECAUTIONS 
Pregnant women 

In reproductive toxicity studies in rats and rabbits, oral administration of eletriptan was associated with developmental toxicity (decreased 
fetal and pup weights] and an increased incidence of fetal structural abnormalities. Effects on fetal and pup weights were observed 
at doses that were, on a mg/m? basis, 6 to 12 times greater than the clinical maximum recommended daily dose (MRDD) of 80 mg. 
The increase in structural alterations occurred in the rat and rabbit at doses that, on a mg/m? basis, were 12 times greater than (rat) and 
approximately equal to (rabbit) the MRDD. 
When pregnant rats were administered eletriptan during the period of organogenesis at doses of 10,30 or 100 mg/kg/d, fetal weights were 
decreased and the incidences of vertebral and sternebral variations were increased at 100 mg/kg/d (approximately 12 times the MRDD on 
a mg/m2 basis). The 100 mg/kg dose was also maternally toxic, as evidenced by decreased maternal body weight gain during gestation. 
The no-effect dose for developmental toxicity in rats exposed during organogenesis was 30 mg/kg, which is approximately 4 times the 
MRDD on a mg/m2 basis. 
When doses of 5,10 or 50 mg/kg/d were given to New Zealand White rabbits throughout organogenesis, fetal weights were decreased 
at 50 mg/kg, which is approximately 12 times the MRDD on a mg/m2 basis. The incidences of fused sternebrae and vena cava deviations 
were increased in all treated groups. Maternal toxicity was not produced at any dose. A no-effect dose for developmental toxicity in rabbits 
exposed during organogenesis was not established, and the 5 mg/kg dose is approximately equal to the MRDD on a mg/m2 basis. 
When female rats were treated with 5,15 or 50 mg/kg/d during late gestation and lactation, in utero deaths were increased and pup 
weights were decreased postnatally at 50 mg/kg/d. The effect on pup weights persisted to adulthood. Exposure to parent drug (AUG) at 
that dose was approximately 4 times that achieved in humans receiving the MRDD. The 50 mg/kg/d dose was mildly maternally toxic, as 
evidenced by minimally decreased maternal body weight gain during gestation. The no-effect dose for developmental effects was 15 mg/kg, 
a dose that produced an AUC for parent drug approximately equal to that achieved in humans receiving the MRDD. 
Nursing women 

In 1 study of 8 women given a single dose of 80 mg, the mean total amount of eletriptan in breast milk over 24 h in this group was 
approximately 0.02% of the administered dose. The ratio of eletriptan mean concentration in breast milk to plasma was 1:4, but there was 
great variability. The resulting eletriptan concentration-time profile was similar to that seen in the plasma over 24 h, with very low concentrations 
of drug (mean 1.7 ng/mL) still present in the milk 18-24 h postdose. The N-desmethyl active metabolite was not measured in the breast milk. 
Geriatrics (>65 years of age) 

The pharmacokinetic disposition of eletriptan in the elderly is similar to that seen in younger adults. There is a statistically significant 
increase in half-life (from about 4.4 h to 5.7 h) between elderly (65 to 93 years of age) and younger adult subjects (18 to 45 years of age). 

Cardiac events and fatalities associated with 5-HT, agonists: 
Pre-marketing experience with eletriptan: In a clinical pharmacology study, in subjects undergoing diagnostic coronary angiography, 
a subject with a history of angina, hypertension and hypercholesterolemia, receiving intravenous eletriptan (Cmas of 127 ng/mL equivalent 
to 60 mg oral eletriptan), reported chest tightness and experienced angiographically documented coronary vasospasm with no ECG 
changes indicative of ischemia. There was also 1 report of atrial fibrillation in a patient with a past history of atrial fibrillation. 
In another coronary angiography study, supratherapeutic doses of eletriptan (comparable to 2 X 80 mg in the presence of a potent CYP3A4 
inhibitor), administered as a rapid intravenous infusion, were compared with a standard formulation and dose of sumatriptan (6mg sc) 
and placebo. There were 8 subjective reports of vasoconstriction in the eletriptan group (compared with no cases in the sumatriptan or 
placebo groups); however, mean change in coronary artery diameter, as determined by quantitative coronary angiography, did not differ 
in the 3 treatment groups. 
Post-marketing experience with eletriptan: Cases of myocardial infarction and cardiac death have been reported in patients with 
cardiovascular risk factors (e.g., hypertension, hyperlipidemia, strong family history of CAD) or with inappropriate concomitant use of therapeutic 
doses of eletriptan and other triptans. 
The uncontrolled nature of post-marketing surveillance, however, makes it impossible to determine definitively if the cases were actually 
caused by eletriptan or to reliably assess causation in individual cases. 
Special cardiovascular pharmacology studies with another 5-HT, agonist: In subjects (n=10) with suspected CAD undergoing 
angiography, a 5-HT, agonist at a subcutaneous dose of 1.5 mg produced an 8% increase in aortic blood pressure, an 18% increase in 
pulmonary artery blood pressure, and an 8% increase in systemic vascular resistance. In addition, mild chest pain or tightness was 
reported by 4 subjects. Clinically significant increases in blood pressure were experienced by 3 of the subjects (2 of whom also had chest 
pain/discomfort). Diagnostic angiogram results revealed that 9 subjects had normal coronary arteries and 1 had insignificant CAD. 
In an additional study with this same drug, migraine patients (n=35) free of cardiovascular disease were subjected to assessments 
of myocardial perfusion by positron emission tomography while receiving a subcutaneous 1.5 mg dose in the absence of a migraine 
attack. Reduced coronary vasodilatory reserve (-10%), increased coronary resistance (-20%), and decreased hyperaemic myocardial 
blood flow (-10%) were noted. The relevance of these findings to the use of the recommended oral dose of this 5-HT, agonist is not known. 
Other vasospasm-related events: 5-HT, agonists may cause vasospastic reactions other than coronary artery spasm. Both peripheral 
vascular ischemia and colonic ischemia with abdominal pain, and bloody diarrhea have been reported with 5-HT. agonists. 

Dependence/tolerance 
Although the abuse potential of RELPAX tablets has not been assessed, no abuse of, tolerance to, or withdrawal from, or drug-seeking 
behaviour was observed in patients who received RELPAX in clinical trials or their extensions. The 5-HT,B.ID agonists, as a class, have not 
been associated with drug abuse. 

Hepatic 
Subjects with mild or moderate hepatic impairments demonstrated an increase in AUC (34%), Cma, (18%) and in half-life. 

Ophthalmologic 
Corneal opacities: Transient corneal opacities were seen in dogs receiving oral eletriptan at >5 mg/kg. They were observed during the 1s' 
week of treatment, but were not present thereafter despite continued treatment. Exposure at the no-effect dose level of 2.5 mg/kg exceeded 
that achieved in humans at the MRDD. 

Preclinical toxicology 
Binding to melanin-containing tissues: In rats treated with a single intravenous (3 mg/kg) dose of radiolabeled eletriptan, elimination 
of radioactivity from the retina was prolonged, suggesting that eletriptan and/or its metabolites may bind to the melanin of the eye. Because 
there could be accumulation in melanin-rich tissues over time, this raises the possibility that eletriptan could cause toxicity in these tissues 
after extended use.There were, however, no adverse ophthalmologic changes related to treatment with eletriptan in the 1 -year dog toxicity 
study. Although no systematic monitoring of ophthalmologic function was undertaken in clinical trials, and no specific recommendations for 
ophthalmologic monitoring are offered, prescribers should be aware of the possibility of long-term ophthalmologic effects. 
Carcinogenicity: Lifetime carcinogenicity studies, 104 weeks in duration, were carried out in mice and rats by administering eletriptan in 
the diet at doses of up to 400 mg/kg/d. In rats, the incidence of testicular interstitial cell adenomas was increased at the high dose of 
75 mg/kg/d, The estimated exposure (AUC) to parent drug at that dose was approximately 6 times that achieved in humans receiving the 
MRDD of 80 mg, and at the no-effect dose of 15 mg/kg/d it was approximately 2 times the human exposure at the MRDD. In mice, the 
incidence of hepatocellular adenomas was increased at the high dose of 400 mg/kg/d. The exposure to parent drug (AUC) at that dose was 
approximately 18 times that achieved In humans receiving the MRDD, and the AUC at the no-effect dose of 90 mg/kg/d was approximately 
7 times the human exposure at the MRDD. 
Mutagenicity: Eletriptan was not mutagenic in bacterial or mammalian cell assays in vitro, testing negative in the Ames reverse mutation 
test and the hypoxanthineguanlne ptosphoribosyl transferase (HGPRT) mutation test in Chinese hamster ovary cells. It was not clastogenic 
in 2 in vivo mouse mlcronucleus assays. Results were equivocal in in vitro human lymphocyte clastogenicity tests, in which the incidence of 
polyploidy was Increased In the absence of metabolic activation (-S9 conditions), but not in the presence of metabolic activation. 

Sensitivity/resistance 
Hypersensitivity: Rare hypersensitivity (anaphylaxis/anaphylactoid) reactions have occurred in patients receiving other 5-HT, agonists. Such 
reactions can be life-threatening or fatal. In general, hypersensitivity reactions to drugs are more iikely to occur in individuals with a history 
of sensitivity to multiple allergens (see ADVERSE REACTIONS). 
Sexual function/reproduction 

Impairment of fertility: In a rat fertility and early embryonic development study, doses tested were 50,100 and 200 mg/kg/d, resulting in 
systemic exposures to parent drug in rats, based on AUC, that were 4,8, and 16 times MRDD, respectively, in males and 7,14, and 28 times 
MRDD, respectively, in females. There was a prolongation of the estrous cycle at the 200 mg/kg/d dose due to an increase in duration of 
estrus, based on vaginal smears. There were also dose-related, statistically significant decreases in mean numbers of corpora lutea per 
dam at all 3 doses, resulting in decreases in mean numbers of implants and viable fetuses per dam. This suggests a partial inhibition of 
ovulation by eletriptan. There was no effect on fertility of males and no other effect on fertility of females. 
ADVERSE REACTIONS 
Clinical trial adverse drug reactions 

In the clinical program, 7,483 subjects have received RELPAX tablets and 1,595 have received placebo. 
In Phase 2/3 clinical trials for the treatment ol migraine, safety data were obtained for 6,954 subjects treated with eletriptan and 
1,376 subjects treated with placebo. In the clinical pharmacology program, 529 subjects received eletriptan and 219 received placebo. 
Table 1 lists the most common AEs that occurred in the subset of 7,131 patients with migraine who received eletriptan doses of 
20 mg, 40 mg, 80 mg or placebo in worldwide, placebo-controlled clinical trials. AEs that were more frequent in a RELPAX treatment group 
compared to the placebo group with an incidence >1 % are included in Table 1. The events cited reflect experience gained under closely 
monitored conditions of clinical trials in a highly selected patient population. In actual clinical practice or in other clinical trials, those frequency 
estimates may not apply, as the conditions of use, reporting behaviour, and the kinds of patients treated may differ. 
Table 1 . Treatment-emergent adverse events by initial oral dose of RELPAX and placebo reported by ? 1 % patients with 

migraine from controlled clinical trials 

Placebo 20 mg 40 mg 80 mg 

Number of patients 

Symptoms of potentially cardiac origin 
Chest sensations* 
Neck/throat/jaw sensations* 

Palpitations 
Upper limb sensations* 

Neurological 
Dizziness 
Drowsiness 
Head/face sensations* 

Headache 
Hypertonia 
Vertigo 
Digestive 
Abdominal discomfort & pain 

Diarrhea 
Gastrointestinal discomfort & pain 
Hyposalivation 
Nausea 
Vomiting 

Musculoskeletal 
Muscle atrophy, weakness & tiredness 

Muscle pain 
Ear, nose & throat 
Nasal signs & symptoms 

Throat & tonsil symptoms 
Respiratory 
Viral infection 

Non-site specific 
Chills 
Malaise/fatigue 

Sensations 
Sweating 

1559 

1,1 
0.2 
0.9 
0.1 

2.8 
2,8 
0,7 
2,4 
0.2 
0,5 

0,7 
0.9 
0.8 
1.5 
7,8 
5,7 

0,5 
0,4 

0.6 
0.4 

0.8 

1.3 
1,9 
2,1 
0,6 

536 

0,4 
0.2 
0.7 
0.2 

2,4 
1.9 
1,5 
2,8 
0,9 
0,2 

0,9 
1.1 
1.9 
2.1 
3.9 
0.6 

0.2 
1.1 

0,9 
1.3 

0.6 

0.2 
2.6 
2,6 
0,4 

2951 

22 
1,4 
1,3 
0.6 

5,1 
4.9 
1.2 
2,8 
0,6 
0,4 

1.7 
1,1 
1,6 
3,0 
6.9 
3,0 

0.8 
1.5 

1.0 
1.4 

1.1 

0.8 
4.5 
3.6 
1.1 

2085 

4,4 
2,2 
1,8 
1.1 

7.2 
5,9 
1.8 
35 
1.8 
1.8 

2,2 
1.4 
2,3 
3,7 

10,4 

4,0 

3.0 
2.9 

1.5 
2.4 

1.3 

1.2 
9.4 
5.6 
1.6 

'The term "sensations" encompasses AEs described as pain & discomfort, pressure, heaviness, constriction, tightness, heat/burning sensation, 
paresthesia, numbness, tingling and strange sensations. 

Other events observed in association with the administration of RELPAX tablets 

The frequencies of less commonly reported adverse clinical events are listed below by body system in order of decreasing frequency. 
Because the reports include events observed in open studies, the role of RELPAX tablets in their causation cannot be reliably determined. 

Furthermore, variability associated with AE reporting, the terminology used to describe AEs, etc., limit the value of the quantitative frequency 
estimates provided. Event frequencies are calculated as the number of patients reporting an event divided by the total number of patients 
(n=4,719) exposed to RELPAX. All reported events are included except those already listed in Table 1, those too general to be informative, 
and those not reasonably associated with the use of the drug. Frequent AEs are those occurring in at least 1 /100 patients, infrequent AEs 

are those occurring in 1 /100 to 1 /1,000 patients, and rare AEs are those occurring in fewer than 1 /1,000 patients. 
General: Frequent: back pain, chills and pain. Infrequent: face edema and malaise. Rare: abdomen enlarged, abscess, accidental injury, 
allergic reaction, fever, flu syndrome, halitosis, hernia, hypothermia, lab test abnormal, moniliasis, rheumatoid arthritis and shock. 
Cardiovascular: Frequent: palpitation. Infrequent: hypertension, migraine, peripheral vascular disorder and tachycardia. Rare: angina pectoris, arrhythmia, 
atrial fibrillation, AV block, bradycardia, hypotension, syncope, thrombophlebitis, cerebrovascular disorder, vasospasm and ventricular arrhythmia. 

Digestive: Infrequent: anorexia, constipation, diarrhea, eructation, esophagitis, flatulence, gastritis, gastrointestinal disorder, glossitis, increased 
salivation and liver function tests abnormal. Rare: gingivitis, hematemesis, increased appetite, rectal disorder, stomatitis, tongue disorder, tongue 
edema and tooth disorder. 
Endocrine: Rare: goiter, thyroid adenoma and thyroiditis. 
Hemic and lymphatic: Rare: anemia, cyanosis, leukopenia, lymphadenopathy, monocytosis and purpura. 

Metabolic: Infrequent: creatine phosphokinase increased, edema, peripheral edema and thirst. Rare: alkaline phosphatase increased, 

bilirubinemia, hyperglycemia, weight gain and weight loss. 
Musculoskeletal: Infrequent: arthralgia, arthritis, arthrosis, bone pain, myalgia and myasthenia. Rare: bone neoplasm, joint disorder, myopathy 
and tenosynovitis. 
Neurological: Frequent: hypertonia, hypesthesia and vertigo. Infrequent: abnormal dreams, agitation, anxiety, apathy, ataxia, confusion, 
depersonalization, depression, emotional lability, euphoria, hyperesthesia, hyperkinesia, incoordination, insomnia, nervousness, speech disorder, 
stupor, thinking abnormal and tremor. Rare: abnormal gait, amnesia, aphasia, catatonic reaction, dementia, diplopia, dystonia, hallucinations, 

hemiplegia, hyperalgesia, hypokinesia, hysteria, manic reaction, neuropathy, neurosis, oculogyric crisis, paralysis, psychotic depression, sleep 
disorder and twitching. 
Respiratory: Frequent: pharyngitis. Infrequent: asthma, dyspnea, respiratory disorder, respiratory tract infection, rhinitis, voice alteration and yawn. 
Rare: bronchitis, choking sensation, cough increased, epistaxis, hiccup, hyperventilation, laryngitis, sinusitis and sputum increased. 
Skin and appendages: Frequent: sweating. Infrequent: pruritus, rash and skin disorder. Rare: alopecia, dry skin, eczema, exfoliative dermatitis, 
maculopapular rash, psoriasis, skin discolouration, skin hypertrophy and urticaria. 

Special senses: Infrequent: abnormal vision, conjunctivitis, ear pain, eye pain, lacrimation disorder, photophobia, taste perversion and tinnitus. 
Rare: abnormality of accommodation, dry eyes, ear disorder, eye hemorrhage, otitis media, parosmia and ptosis. 
Urogenital: Infrequent: impotence, polyuria, urinary frequency and urinary tract disorder. Rare: breast pain, kidney pain, leukorrhea, 

menorrhagia, menstrual disorder and vaginitis. 

In post-marketing experience, the following additional undesirable effects have been reported: 
Gastro-intestinal disorders: Ischaemic colitis; 
Nervous system disorders: Syncope; 
Immune system disorders: Allergic reaction, some ot which may be serious; 

Skin and subcutaneous tissue disorders: Pruritus, rash, urticaria. 
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DRUG INTERACTIONS 
Effects of other drugs on eletriptan 
CYP3A4 inhibitors: In vitro studies have shown that eletriptan is metabolized by the CYP3A4 enzyme. 
Ketoconazole:A clinical study demonstrated about a 3-fold increase in 0mi and about a 6-fold increase in the AUC of eletriptan when co
administered with ketoconazole. The half-life of eletriptan increased from 5 h to 8 h and the T ^ increased from 2.8 h to 5.4 h. 
Erythromycin; A clinical study demonstrated about a 2-fold increase in eletriptan C ^ and about a 4-fold increase in AUC when erythromycin 
was co-administered with eletriptan. This increased exposure was assocated with an increase in eletriptan half-life from 4.6 h to 7.1 h. 
Fluconazole: Co-administration of fluconazole and eletriptan yields about a 1.4-fold increase in C ^ and about a 2-fold increase in 
AUC of eletriptan. 
Verapamil: It has also been shown that co-administration of verapamil and eletriptan yields about a 2-fold increase in Cmax and about a 
3-fold increase in AUC of eletriptan. 
Propranolol: The C™ and AUC of eietriptan were increased by 10% and 33%, respectively, following an 80 mg BID dose of propranolol administered 
for 7 days. Mo interactive increases in blood pressure were observed. No dose adjustment is necessary for patients also taking propranolol. 
MAO inhibitors: Eletriptan is not a substrate for monoamine oxidase (MAO) enzymes. Therefore there is no expectation of an interaction 
between RELPAX and MAO inhibitors. 
The effect of eletriptan on other drugs 
The effect of eletriptan on enzymes other than cytochrome P450 has not been investigated. In vitro human liver microsome studies suggest 
that eletriptan has little potential to inhibit CYP1A2,2C9,2E1 and 3A4 at concentrations up to 100 \M. While eletriptan has an effect on 
CYP2D6 at high concentration (IC^ of about 41 pM), this effect should not interfere with metabolism of other drugs when eletriptan is used 
at recommended doses. There is no in vitro or in vivo evidence that clinical doses of eletriptan will induce drug metabolizing enzymes. 
Therefore, eletriptan is unlikely to cause clinically important drug interactions mediated by these enzymes. 
Drug-herb Interactions 
Interactions with herbal products have not been established. 
Drug-laboratory interactions 
Interactions with laboratory tests have not been established. 
SYMPTOMS AND TREATMENT OF OVERDOSE 
Symptoms: No significant overdoses in clinical trials have been reported. Twenty-one (21) subjects have received single doses of 
120 mg in Phase 1 trials and 427 in Phase 2/3 trials without significant adverse effects. Based on the pharmacology of 5-HT-, agonists, 
hypertension or other more serious cardiovascular symptoms could occur on overdose. 
Treatment: In case of overdose, standard supportive measures should be adopted. The elimination half-life of eletriptan is about 4 h, and 
therefore monitoring of patients after overdose with eietriptan should continue for at least 20 h, or longer should symptoms or signs persist. 
There is no specific antidote to eletriptan. In cases of severe intoxication, intensive care procedures are recommended, including establishing 
and maintaining a patent airway, ensuring adequate oxygenation and ventilation, and monitoring and support of the cardiovascular system. 
It is unknown what effect hemodialysis or peritoneal dialysis has on the serum concentration of eletriptan. 
For complete prescribing information, please refer to the Product Monograph. The full Product Monograph can be found at: 
www.pfizer.ca or by contacting the Pfizer Canada Inc. Medical Information Services at: 1 -800-463-6001. 
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DU CANADA 

CONGRESS SPONSORS 
The Canadian Neurological Sciences Federation is pleased to recognize those Sponsors who supported the 2009 Congress. These 
organizations partner with CNSF to determine the causes of, and develop treatment for diseases and injuries of the nervous system, and in 
the care of patients with these diseases and injuries. Along with their support of the Canadian Journal of Neurological Sciences and other 
initiatives the CNSF maintains throughout the year, these organizations graciously provided unrestricted educational grants to the Annual 
Congress, this year in Halifax, Nova Scotia, June 9-12, 2009. 
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Now reimbursed by provincial drug plans in 
Ontario, Quebec, Nova Scotia and New Brunswick 
for Diabetic Peripheral Neuropathic Pain.* 
•Reimbursed with criteria. 

• 

Demonstrated Effective Pain Relief in 
Diabetic Peripheral Neuropathic Pain (DPNP)' 

i diabetic peripheral neuropathy 

fit/rhihj 

st466lHj 
factitious patient. 

iy not be representative 
01 the general population. 

europathic pain associated with DPN 
receiving Cymbalta* demonstrated improvement in the following:*1 

Stabbing pain 
- Cymbalta" 60 mg vs. placebo 

(56.0% vs. 39.0%; p<0.05) 
- Cymbalta" 120 mg§ vs. placebo 

(64.8% vs. 39.0%: p<0.001) 

Hot-burning pain 
- Cymbalta" 60 mg vs. placebo 

(58.3% vs. 45.2%; p=NS) 
- Cymbalta" 120 mgs vs. placebc 

(62.9% vs. 45.2%; p<0.05) 

Shooting pain 
- Cymbalta" 60 mg vs. placebo 

(53.8% vs. 39.4%; p = NS) 
- Cymbalta" 120 mg§ vs. placebo 

(61.9% vs. 39.4%; p<0.001) 

Cymbalta" (duloxetine hydrochloride) is indicated 
for the management of neuropathic pain associated 
with diabetic peripheral neurpathy (DPN).2 

Cymbalta" is not indicated for use in children 
under 18 years of age.2 

Rigorous clinical monitoring for suicidal ideation 
or other indicators of potential for suicidal 
behaviour is advised in patients of all ages. This 
includes monitoring for agitation-type emotional 
and behavioural changes. Please see Prescribing 
Information for complete warnings.2 

Patients currently taking Cymbalta* should 
NOT be discontinued abruptly due to risk of 
discontinuation symptoms. A gradual reduction 
in the dose is recommended.2 

Cymbalta" is contraindicated in patients with a 
known hypersensitivity to the drug or the other 
components of the product.2 

Cymbalta* is contraindicated in patients with end-stage 
renal disease (requiring dialysis) or with severe renal 
impairment (estimated creatinine clearance <30 mL/min).2 

Cymbalta" is contraindicated in patients with any liver 
disease resulting in hepatic impairment.2 

Cymbalta" is contraindicated in patients concomitantly 
taking any of the following medications: monoamine 
oxidase inhibitors; linezolid or within at least 14 days 
of discontinuing treatment with an MAOI; potent 
CYP1A2 inhibitors (e.g. fluvoxamine) and some 
quinolone antibiotics (e.g. ciprofloxacin or enoxacine); 
and thioridazine.2 

Because it is possible that duloxetine and alcohol 
may interact to cause liver injury or that duloxetine may 
aggravate pre-existing liver disease, Cymbalta" should 
not ordinarily be prescribed to patients with substantial 
alcohol use. Physicians should be aware of the signs 
and symptoms of liver damage and should investigate 
such symptoms promptly.2 

In clinical trials, Cymbalta" was associated with an 
increased risk of mydriasis; therefore, it is contraindicated 
in patients with uncontrolled narrow-angle glaucoma.2 

The most commonly observed adverse events in 
Cymbalta*-treated patients in placebo-controlled DPN trials 
(incidence of 5% or greater and at least twice the incidence 
in placebo patients) were: nausea (24%), constipation (9%), 
dry mouth (8%), vomiting (6%), fatigue (12%), decreased 
appetite (10%), somnolence (17%), and hyperhidrosis (9%).2 

* 12-week, multicenter, double-blind study involving 457 patients 
experiencing pain due to polyneuropathy caused by Type 1 or Type 
2 diabetes mellitus. Patients were randomly assigned to treatment 
with Cymbalta" 20 mg/d (20 mg QD), 60 mg/d (60 mg QD), 120 
mg/d (60 mg BID), or placebo. The primary efficacy measure was 
the weekly mean score of the 24-h Average Pain Score, which was 
rated on an 11-point (0- ",n' 
pain) and computed fro _ 
Patients were permitted up to 4 g of acetaminophen per day as 
needed for pain, in addition to Cymbalta".1 

5 60 mg twice-daily dosing administration1 
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